\ Design Report
Sewage Treatment Plant Upgrade

AGNICO EAGLE
MELIADINE July 2020

Design Report
Sewage Treatment Plant (STP) Upgrade

6526-460-132-REP-002

In Accordance with Licence 2AM-MEL1631 Part D, item 1 & 2

Prepared by:

Agnico Eagle Mines Limited — Meliadine Division



\ Design Report
Sewage Treatment Plant Upgrade

AGNICO EAGLE
MELIADINE July 2020

DOCUMENT CONTROL

Version | Date (YMD) | Section | Page Revision

RO 17/07/2019 Design report

Prepared By: 2020-07-17

Thomas Genty
Water Treatment Eng.
OIQ 5021068

Iy
Approved by: J 2020-07-17

Jessica Huza
Environment Superintendent




\ Design Report
Sewage Treatment Plant Upgrade

AGNICO EAGLE

MELIADINE July 2020

TABLE OF CONTENTS

11
1.2
13
1.4

2.1
2.2
2.3
2.4
2.5

3.1
3.2
3.3
3.4
3.5
3.6

4.1
4.2
4.3
4.4

INTRODUGCTION ..ttt ettt ettt e e e e e sttt e e e e e e s st te e et e e e s e aannbeeeeeaaeeseannbeeeeeeaeesaansnseees 5
Site LOCALION BN ACCESS ...vviiiiiiiiiii ittt ettt st et ettt ettt e e sttt e e s bbbt e e sabbb e e e s nbeeeesnbeeeessnneeeas 5
S (= o] =T PSPPI 5
PUIPOSE OF DOCUIMENT........iiiiiiiiiiie ettt e ettt e e st e e st e e e e sabb e e e e aabb e e e e sbneeeeanreeeean 5
SCOPE OF WOTK ...ttt ettt e s bbbt e e s bbbt e e s bb e e e e s bbr e e e s annneeas 5
DESIGN METHODOLOGY ....itiiiiiiiiiee e iiieee st ee e st et e e st e e s sntteeesanbteeessnbaeeessnbaeeessnsneeeean 8
Design rationale, requirements, criteria and parameters ..o, 8
Design standards analysis and methods.............ccco oo, 8
Design assumptions and IMItatioNS ..........cooooieiiii i 8
Waste Water CharaCliSItICS ........uiiieeiiiiiiiiiiee e e e s e e e e e e s e saabeeereeeeesnnnneeees 8
Water ManagemeENt SIrAtEOY. ... .cuueu ittt e s e e e s e e e e e 9
DESCRIPTION ..eiiiiiitiite ittt ettt ettt s et e et e e e sttt e e e sttt e e e anteeeeesntaeeeeanbeeeeeantaeeeesntaeeessnsneeenns 9
LO0] o (o1 =T o TP PP PR PPPPPPPI 9
Flow equalisation and SCIrEENING .........ccoiuiiiiiiiiiie ettt et e e e sbreeeeaas 9
F =T (o] o] (ol (=T Vi (o] ST PP OO PP PPPPPPP 9
MeEMBIraNNE FIlEFALION......cciiiiiiiiee ettt e e e st e e e e e s snb b beeeeaeeeaans 10
L0 AV o 1153 ) 1= ox 1T o SO PRSRR 10
Sludge Storage and EWALEIING ... ...ciuureieiiiiie ettt e e e e e e e e e eees 11
CONSTRUCTION METHODS......coiiiitiiie ittt ettt ee et e e s st e e s e ntee e e enneeeeennees 11
Construction method and @QUIPMENT ........c.ueiiiiiii e 11
QUALILY CONIOI/ASSUIANCE .....eeiiiiiiiiie ittt e et e e e e abe e e e e e 11
IS (Lo =T o BT a1 o= ox 1 o] o S 11
THMEIINE ettt et e e oo e b et e et e e e s e b b bbbt e e e e e e e e e ababe e e e e e e e e eannnneeee 11



\ Design Report
Sewage Treatment Plant Upgrade

AGNICO EAGLE
MELIADINE July 2020

LIST OF FIGURES

Figure 1 : General 0CatioN PIAN ........c.coiiiiiiiiiiiccc e e e e e s e e r e e e e e s e e aeaes 7
LIST OF TABLES

Table 1: Expected operational PAramEterS ...........eiiiie ittt e et e e e e s e 8
TADIE 2: RAW WALET ...ttt ettt e e e e e s ettt et e e e e e s anb e et e e e e e e s e annbaeeeaeeeesannsnneees 8

LIST OF APPENDICES

Appendix A: STP Upgrade Drawings
Appendix B: Current STP Drawings



\ Design Report
Sewage Treatment Plant Upgrade

AGNICO EAGLE
MELIADINE July 2020

1 INTRODUCTION
1.1 SITE LOCATION AND ACCESS

Agnico Eagle Mines Limited (Agnico Eagle) is developing the Meliadine gold mine located approximately 25 km
north of Rankin Inlet, and 80 km southwest of Chesterfield Inlet in the Kivallig Region of Nunavut. The project site
is located on the peninsula between the East, South, and West basins of Meliadine Lake (63°01'23.8"N,
92°13'6.42"W). The area is accessible from the all-weather gravel road linking the Meliadine mine site with Rankin
Inlet.

A general location plan for the project is shown in Figure 1.

1.2 SITE FACILITIES

The current mine plan focuses on the development of the Tiriganiaq gold deposit which will be mined using both
conventional open-pit and underground mining operations. Current mining facilities to support the Mine include a
plant site and accommodations, tailings storage facility, waste rock storage facilities, ore storage pads, process
plant, power plant, maintenance facilities, water management treatment plants and supporting infrastructures.
Such infrastructures include water retention dikes, berms, culverts, channels, collection ponds, pumping stations,
fresh water intake and water treatment plants are required to manage water during pre-production, operation, and
interim mine closure.

To support the camp accommodation, upgrading the current sewage treatment (STP) plant unit would be required.
1.3 PURPOSE OF DOCUMENT

This report includes the final design and construction drawings for the STP upgrade.

1.4 SCOPE OF WORK

H20 innovation was selected to supply the STP upgrade. Construction drawings of the listed infrastructure are

presented in appendices of this report. Note that the STP concept stays the same but an additional aerobic tank
and membrane filtration unit are added.



\ h

AGNICO EAGLE

MELIADINE

Design Report
Sewage Treatment Plant Upgrade

July 2020

— FE'H "-TE
WEIN T=TI

Sewage Treatment plant

/

— JENTILETI
EVE-EVCY E
) E:<H=
Figure 1 : General location plan

T




\ Design Report
Sewage Treatment Plant Upgrade

AGNICO EAGLE
MELIADINE July 2020

2 DESIGN METHODOLOGY
2.1 DESIGN RATIONALE, REQUIREMENTS, CRITERIA AND PARAMETERS

The design rationales are the following:

e Provide additional sewage treatment capacity for the camp;
e Limit extent of required modifications of the current infrastructure;
e Ensure the system is containerized for simplicity.

Table 1 presents the target effluent concentration at the exit of the STP. Note that these parameters
are operational targets and no effluent are discharged to the environment.

Table 1: Expected operational parameters

Parameter Unit Effluent target
BODs mg/L <25

TSS mg/L <25

pH units 6-9

Ammonia Nitrogen (N-NH3) mg/L 0.89

Fats, Oils and Grease mg/L 15

2.2 DESIGN STANDARDS ANALYSIS AND METHODS

STP upgrade equipment were selected to manage an equivalent of 200 additional people in the camp
(the current STP is designed for 520 persons). The selection of each of these components was based
on a typical process used in the industrial water treatment sector and synergy with the current STP set
up was prioritized. The robustness and redundancy of equipment were also taken into account during
equipment/supplier selection.

2.3 DESIGN ASSUMPTIONS AND LIMITATIONS

The current treatment plant is able to treat a maximum daily flow of 216 000 L per day (maximum design
flow). The upgrade STP equipment will be able to handle an additional 83 076 L per day.

2.4 WASTE WATER CHARACTISITICS

Table 2 presents the raw sewage water characteristic used for the design.
Table 2: Raw Water

Parameter Unit Raw water
BODs mg/L 200-360
TSS mg/L 50-350

pH unit 6.5-8.5
Ammonia Nitrogen (N-NH3) mg/L 40-50

Fats, Oils and Grease mg/L 20-50

TKN mg/L 45-60

Ptotal mg/L 5-12
Alkalinity mg/L 250-500




\ Design Report
Sewage Treatment Plant Upgrade

AGNICO EAGLE
MELIADINE July 2020

2.5 WATER MANAGEMENT STRATEGY

Sewage will be collected from the facilities and pumped to the STP. The objective of the STP is to treat
sewage to an acceptable level for discharge to CP1 via a sewage water discharge pipeline. The STP
is housed in a prefabricated (modular) structure, located on the east side of the industrial pad (Figure
1).

The treated sewage from the STP will be pumped through a heat traced insulated pipeline to CP1 pond
which is designed to receive all the surface contact waters on site. This water is pumped to the final
effluent treatment plant for TSS control prior to discharge into Meliadine Lake.

The composition of the sewage and grey water entering the plant and the Effluent water quality exiting
the units will be monitored on a regular basis to determine plant efficiency. Sewage sludge removed
from the STP will be added to the landfarm as nutrient amendment, on an as needed basis. Excess
sludge will be disposed of in the waste rock storage facility (WRSF) primarily, however alternate
disposal options are possible such as the Tailings Storage Facility or shipment south for disposal.

3 DESCRIPTION
3.1 CONCEPT

The STP relies on bacterial activity. The process is composed of five (5) steps described below:
¢ flow equalization and screening,

aerobic biological treatment,

membrane filtration,

ultraviolet disinfection,

and sludge handling/dewatering.

PIDs are available in appendices.
3.2 FLOW EQUALIZATION AND SCREENING

The influent wastewater is pumped to the two (2) aerated equalization tanks. The equalization system
is able to manage a variation in flows. It provides raw wastewater storage to store feed during high flow
periods and to ensure feed supplementation during low flow periods. It provides a stable and consistent
raw feed for the downstream processes. Equalized water is pumped via two (2) equalization pumps
into a standpipe inside the second tank and flows from that pipe by gravity to the fine screens. The fine
screens are rotary drum screens with 2 mm perforated plate openings that operate continuously. The
screens will ensure the removal of large debris to protect downstream equipment. Pressurized wash
water is used intermittently to clean the screens and screenings.

3.3 AEROBIC REACTOR

Screened raw water flows by gravity from the screens into the sump tank, where it is pumped to the
aerobic tank, which is located outdoors. Aerobic biological treatment removes the organic load
(measured as BOD) of the wastewater. Bacteria grown in the bioreactor remove unwanted organic
pollutants to produce a treated water of high quality. Oxygen is supplied by regenerative blowers and
is injected by fine bubble diffusers in the tank. The diffusers are designed for a wide range of air flows,
according to the system’s demand in oxygen. It keeps a dissolved oxygen concentration of at least 2
mg/L at any time to satisfy the needs of the biomass. The mixed liquor suspended solids (MLSS)



\ Design Report
Sewage Treatment Plant Upgrade

AGNICO EAGLE
MELIADINE July 2020

overflows into a standpipe inside the tank and flows by gravity to the membrane filtration trains. The
target MLSS in the aerobic reactor is 10 g/L.

The dry bacteria product, BEC105, could be used in the treatment process to stimulate biological
activity when needed. To start up of the new bioreactor, sludge from the current plant can be used too.

The equipment added in the STP upgrade is an aerobic tank with fine bubble diffusor.
3.4 MEMBRANE FILTRATION

Membrane filtration is used to separate the bacteria from the water to ensure keeping them in the
process at the desired concentration. Activated sludge is returned at a constant flow rate to the aerobic
tank to prevent a build-up of sludge in the membrane tank. The return activated sludge (RAS) is pumped
at a higher flow rate than the design flow rate of the plant, to make sure that there is good circulation in
the whole system and that there is no accumulation of solids.

The membranes are totally submerged and have a pore size of 0.4 microns, which remove all
suspended solids in the effluent.

The permeation pumps are provided to suction the effluent through the membrane modules and
transport it to the permeate tank. The permeation pumps are supplied with variable speed drives to
overcome any changes in transmembrane pressure and achieve the design at all times.

The operating cycle for the selected modules is to suction effluent water for seven (7) minutes and to
relax the membrane for one (1) minute. The cycle optimizes the long-term operation of the membrane
modules. The housings are constructed with an integrated diffuser at the bottom to aerate the
membrane continuously and prevent clogging and accumulation of sludge. The relaxation of the
membranes allows extending the interval between cleanings (CIP or Clean-In- Place). CIP cleans are
done about twice a year. Washes are performed with permeate stored in the permeate storage tank
while a cleaning chemical (either sodium hypochlorite or citric acid) is added. Chemical solutions are
backflushed through the membranes, which are soaked for a few hours after. After washing, the
permeation is restarted. While a train is washing, the other train can continue to treat water and ensure
a continuous production of effluent.

Once a week, a chemically enhanced back pulse (CEB) should be performed on the membrane
modules with sodium hypochlorite to mitigate membrane fouling. Permeate flow is reversed to flow
back into the membranes while the cleaning chemical is added inline.

An additional sea can with a membrane train and utilities (instrumentation, blower, pumps, UV, CIP
tank, sodium hypochlorite system) are added to the current STP system. This allows the filtration area
to increase from 900 m? (current system) to 1350 m?2 (upgraded system).

3.5 UV DISINFECTION

From the permeate pumps, each membrane bioreactor train sends permeate through an inline
ultraviolet disinfection system. It is a physical process that inactivates instantaneously microorganisms.
The UV system process adds no chemicals to the water, and therefore, has no impact on the chemical
composition of the effluent. From here, effluent is sent to a common permeate storage tank. The
permeate tank acts as a reservoir for treated water that is pumped to the discharge location. This tank
can also be used for CEB and CIP process, as previously mentioned.



\ Design Report
Sewage Treatment Plant Upgrade

AGNICO EAGLE
MELIADINE July 2020

3.6 SLUDGE STORAGE AND DEWATERING

Since bacteria continue to reproduce as they consume organics and nutrients, the concentration of
biomass, measured as Mixed Liquor Suspended Solids (MLSS), increases with time. Periodic sludge
wasting is required to control the MLSS concentration in the bioreactor tanks. Sludge is sent to the
sludge storage tank by redirecting the flow of the RAS pump (approximately at 1% solid content). A
blower and coarse bubble diffuser system maintains an aerobic environment within the sludge tank to
minimize the proliferation of odors. Periodic settling is used to facilitate the thickening of the waste
activated sludge. The supernatant (upper portion of the tank) is sent back to the sump tank by opening
a valve, where it will re-enter the treatment process. This operation (called decanting) reduces the
volume of sludge that needs to be handled and extends the period of time that the sludge tank can be
used before thickened sludge is disposed (approximately at 2-3 % solid content).

A Sludge Dewatering System (Volute) system is also available to remove the solid fraction out of the
sludge storage tank. Basically, the flocculated sludge pass through a screw press that utilizes a screw
inside a moving casing. Water collected during the dewatering is sent back to the STP equalization
tank. The cake is then collected in a solid-waste bin for disposal in the Waste Rock Storage Facility.
Alternative disposal locations can include: Tailings Storage Facility, use at the landfarm as nutrient
amendment or shipment south during the barge season for disposal. The system is designed to treat 3

to 5 m3 per 12 h and will produce approximately 0.28 m? per day of sludge cake at approximately 18%
solid. The cationic polymer consumption is estimated at 0.5 kg per day.

4 CONSTRUCTION METHODS

4.1 CONSTRUCTION METHOD AND EQUIPMENT

No building construction is expected for the upgrade. An additional container and tank will be placed
close to the current infrastructure. Installation of equipment will be done on the existing industrial pad.

4.2 QUALITY CONTROL/ASSURANCE

A record of as-built drawings will be produced.

4.3 TESTING AND INSPECTION

Prior to start up, the indoor pipe will be tested for leaks. If leaks are found, the pipe will be repaired.

After start up, a periodic inspection, performed by Agnico Eagle personnel, will be done to ensure piping
and plant integrity.

4.4 TIMELINE

The expected date of construction is September 1t 2020, commissioning completion is planned for
mid-September 2020.



Appendix A : STP upgrade



NO. DESSIN

DRAWING No.  55—460—210—200_RO_XREF
FORMAT ARCHD

8

\\\I)

1075, 3th AVENUE EAST
VAL-D'OR (QUEBEC) CANADA J9P 0J7
PHONE. : 1-819-825-4274 | FAX. : 1-819-824-1514 | WWW.WSP.COM
Ref. 201-00413-01

NOTES GENERALES / GENERAL NOTES

L'INFORMATION C1-CONTENUE EST LA PROPRIETE DE AGNICO EAGLE LTEE ET DOIT ETRE RETOURNEE SUR DEMANDE. SANS AUTORISATION ECRITE
PREALABLE, TOUTE TRANSMISSION DE COPIE(S) A AUTRUI ET TOUTE UTILISATION AUTRE QUE CELLE POUR LAQUELLE L'INFORMATION EST PRETEE
SONT INTERDITES. (©) AGNICO EAGLE LTEE

THE INFORMATION HERE ON IS THE PROPERTY OF AGNICO EAGLE LTD. AND MUST BE RETURNED UPON REQUEST. WITHOUT WRITTEN PERMISSION,
ANY COPYING TRANSMITTAL TO OTHERS AND ANY USE EXCEPT THAT FOR WHICH IT IS LOANED ARE PROHIBITED.
©AGN\C0 EAGLE LTD.

DESSINS EN REFERENCE / REFERENCE DRAWINGS

TITRE / TITLE

460 — SEWAGE TREATMENT PLANT

£ 8

XISTING \
AEROBIC TANK

[REV.| DATE | ~~  DESCRIPTION  |PAR/BY| APP. [CLIENT |

REVISIONS

TIRE / TITLE
AGNICO EAGLE — MELIADINE DIVISION
460 — SEWAGE TREATMENT PLANT
210 — GENERAL ARRANGEMENT
EXPANSION

EW CONTAINER 8’x40’ SITE VIEW

DESSINE PAR DATE
OTE: THE ELEVATION OF THE EXISTING SYSTEM IS 74.500. DRANN B CARINE BEAULIEU 2020-05-20

THE ELEVATION OF THE NEW AEROBIC TANK AND ———

THE NEW CONTAINER IS AT THE SAME ELEVATION. CHECKED BY  PAUL RIVEST, P.Eng.
APPROUVE PAR
APPROVED BY PAUL RIVEST, P.Eng.
ECHELLE DATE
SCALE INDICATED 2020-05-20

NO. DESSIN
DRAWING NO.

EXPANSION — SITE VIEW 65-460-210-200
SCL: 1:125 ggmzzgd% REVISION FEUILLE / SHT

o]/
1

C:\Users\carine.beaulieu\Desktop\AE—MELIADINE\ Dessin_Progres\65—460—210—200_RO_XREF.dwg—2020—05-22 08:14:01 FILE NO. 65—460—210—200_RO_XREF.dwg

AE—CART—ARCH D
8



AutoCAD SHX Text
NEW AEROBIC TANK

AutoCAD SHX Text
437 - KITCHEN

AutoCAD SHX Text
460 - SEWAGE TREATMENT PLANT

AutoCAD SHX Text
MEMBRANES

AutoCAD SHX Text
EXISTING AEROBIC TANK

AutoCAD SHX Text
SCL: 1:125

AutoCAD SHX Text
%%uEXPANSION - SITE VIEW

AutoCAD SHX Text
NEW CONTAINER 8'x40'

AutoCAD SHX Text
MEMBRANES - OPTION #2

AutoCAD SHX Text
C

AutoCAD SHX Text
L

AutoCAD SHX Text
C

AutoCAD SHX Text
L

AutoCAD SHX Text
C

AutoCAD SHX Text
L

AutoCAD SHX Text
C

AutoCAD SHX Text
L

AutoCAD SHX Text
C

AutoCAD SHX Text
L

AutoCAD SHX Text
NOTE: THE ELEVATION OF THE EXISTING SYSTEM IS 74.500.      THE ELEVATION OF THE NEW AEROBIC TANK AND       THE NEW CONTAINER IS AT THE SAME ELEVATION.

AutoCAD SHX Text
FREE SPACE  FOR MAINTENANCE

AutoCAD SHX Text
C:\Users\carine.beaulieu\Desktop\AE-MELIADINE\Dessin_Progres\65-460-210-200_R0_XREF.dwg-2020-05-22 08:14:01-2020-05-22 08:14:012020-05-22 08:14:01

AutoCAD SHX Text
_

AutoCAD SHX Text
_

AutoCAD SHX Text
_

AutoCAD SHX Text
_

AutoCAD SHX Text
_

AutoCAD SHX Text
20C1131-B01-0001

AutoCAD SHX Text
FILE NO.

AutoCAD SHX Text
1

AutoCAD SHX Text
A

AutoCAD SHX Text
AE-CART-ARCH D

AutoCAD SHX Text
DRAWING NO.

AutoCAD SHX Text
NO. DESSIN

AutoCAD SHX Text
B

AutoCAD SHX Text
C

AutoCAD SHX Text
D

AutoCAD SHX Text
E

AutoCAD SHX Text
F

AutoCAD SHX Text
G

AutoCAD SHX Text
H

AutoCAD SHX Text
A

AutoCAD SHX Text
B

AutoCAD SHX Text
C

AutoCAD SHX Text
D

AutoCAD SHX Text
E

AutoCAD SHX Text
F

AutoCAD SHX Text
G

AutoCAD SHX Text
H

AutoCAD SHX Text
2

AutoCAD SHX Text
3

AutoCAD SHX Text
4

AutoCAD SHX Text
5

AutoCAD SHX Text
6

AutoCAD SHX Text
7

AutoCAD SHX Text
8

AutoCAD SHX Text
8

AutoCAD SHX Text
7

AutoCAD SHX Text
6

AutoCAD SHX Text
5

AutoCAD SHX Text
4

AutoCAD SHX Text
3

AutoCAD SHX Text
2

AutoCAD SHX Text
1

AutoCAD SHX Text
FORMAT ARCHD

AutoCAD SHX Text
VERIFIÉ PAR

AutoCAD SHX Text
ÉCHELLE

AutoCAD SHX Text
REVISION

AutoCAD SHX Text
REV.

AutoCAD SHX Text
DATE

AutoCAD SHX Text
DESCRIPTION

AutoCAD SHX Text
REVISIONS

AutoCAD SHX Text
PAR/BY

AutoCAD SHX Text
CHECKED BY

AutoCAD SHX Text
SCALE

AutoCAD SHX Text
APPROVED BY

AutoCAD SHX Text
APPROUVÉ PAR

AutoCAD SHX Text
TITLE

AutoCAD SHX Text
TITRE /

AutoCAD SHX Text
FEUILLE / SHT

AutoCAD SHX Text
APP.

AutoCAD SHX Text
CLIENT

AutoCAD SHX Text
DATE

AutoCAD SHX Text
DRAWN BY

AutoCAD SHX Text
DESSINÉ PAR

AutoCAD SHX Text
DRAWING NO.

AutoCAD SHX Text
NO. DESSIN

AutoCAD SHX Text
PROJECT NO.

AutoCAD SHX Text
NO. PROJET 

AutoCAD SHX Text
KEY PLAN

AutoCAD SHX Text
PLAN CLÉ

AutoCAD SHX Text
L'INFORMATION CI-CONTENUE EST LA PROPRIÉTÉ DE AGNICO EAGLE LTÉE ET DOIT ÊTRE RETOURNÉE SUR DEMANDE. SANS AUTORISATION ÉCRITE PRÉALABLE, TOUTE TRANSMISSION DE COPIE(S) À AUTRUI ET TOUTE UTILISATION AUTRE QUE CELLE POUR LAQUELLE L'INFORMATION EST PRÈTÉE SONT INTERDITES. THE INFORMATION HERE ON IS THE PROPERTY OF AGNICO EAGLE LTD. AND MUST BE RETURNED UPON REQUEST. WITHOUT WRITTEN PERMISSION, ANY COPYING TRANSMITTAL TO OTHERS AND ANY USE EXCEPT THAT FOR WHICH IT IS LOANED ARE PROHIBITED.

AutoCAD SHX Text
AGNICO EAGLE LTÉE

AutoCAD SHX Text
AGNICO EAGLE LTD.

AutoCAD SHX Text
TITRE / TITLE

AutoCAD SHX Text
DESSINS EN RÉFÉRENCE / REFERENCE DRAWINGS

AutoCAD SHX Text
# DWG

AutoCAD SHX Text
DATE

AutoCAD SHX Text
NOTES GÉNÉRALES / GENERAL NOTES

AutoCAD SHX Text
AGNICO EAGLE - MELIADINE DIVISION

AutoCAD SHX Text
460 - SEWAGE TREATMENT PLANT

AutoCAD SHX Text
210 - GENERAL ARRANGEMENT

AutoCAD SHX Text
EXPANSION

AutoCAD SHX Text
SITE VIEW

AutoCAD SHX Text
CARINE BEAULIEU

AutoCAD SHX Text
2020-05-20

AutoCAD SHX Text
PAUL RIVEST, P.Eng.

AutoCAD SHX Text
2020-05-22

AutoCAD SHX Text
PAUL RIVEST, P.Eng.

AutoCAD SHX Text
2020-05-22

AutoCAD SHX Text
INDICATED

AutoCAD SHX Text
2020-05-20

AutoCAD SHX Text
6526

AutoCAD SHX Text
65-460-210-200

AutoCAD SHX Text
0

AutoCAD SHX Text
1

AutoCAD SHX Text
1

AutoCAD SHX Text
0

AutoCAD SHX Text
2020-05-22

AutoCAD SHX Text
ISSUED FOR CONSTRUCTION

AutoCAD SHX Text
P.R.

AutoCAD SHX Text
P.R.

AutoCAD SHX Text
65-460-210-200_R0_XREF

AutoCAD SHX Text
Ref. 201-00413-01

AutoCAD SHX Text
DATE : 

AutoCAD SHX Text
FOR CONSTRUCTION

AutoCAD SHX Text
2020-05-22

AutoCAD SHX Text
WASTE WATER CONTAINER 


ROOF HIDDEN TO SHOW DETAIL.

ISO FRONT VIEW

Vendor Document Status

1-3roceed to next submission and status.

NOTES:
1 REFERENCE P&ID: XXX
2. APPROXIMATE SHIPPING WEIGHT: XXX LB.
3. ROOF INSULATION TO BE MINIMUM R20.
4. WALL INSULATION TO BE MINIMUM R20.
5. FLOOR INSULATION TO BE MINIMUM R20.
6. MINIMUM INSIDE DIMENSIONS ARE 84'5" WIDE X 102" HIGH AND XXX" LONG.
7. ENSURE THAT LIFTING LUGS ARE USED FOR LIFTING TANKS AND/OR BUILDINGS.
LIFTING LUGS FOR TANKS ARE LOCATED AT THE TOP OF THE TANK.
8. CLEARANCE FOR AIR FLOW AND SERVICE REQUIRED AROUND PANEL AIR CONDITIONERS.
REFER TO ELECTRICAL DRAWINGS FOR REQUIREMENTS.
9. ALL WELDS, EXCEPT FILLET WELDS, ARE TO BE GROUND FLUSH IN THE FLAT POSITION WITHOUT DISHING.
10. ALL WELDS ARE TO BE 100% VISUALLY INSPECTED.
11. COMPLIANCE WITH CSA WA47.1 CERTIFICATION OF COMPANIES FOR FUSION WELDING OF STEEL
AND CSA W59 WELDED STEEL CONSTRUCTION REQUIRED.
12. NO VERTICAL DOWN WELDS ARE ALLOWED UNLESS CERTIFIED PER CSA W59 AND APPROVED BY H20 INNOVATION.
13. STITCH WELDS ARE NOT ALLOWED UNLESS PRE-APPROVED BY H20 INNOVATION.
14. NO VERTICAL DOWN WELDS ARE ALLOWED UNLESS CERTIFIED PER AWS D1.6 AND APPROVED BY H20 INNOVATION.
15. STRUCTURAL STEEL WELDING AS PER STRUCTURAL WELDING CODE - STAINLESS STEEL, AWS D1.6.
16. MATERIAL IS TYPE 304L SS. THE MINIMUM YIELD STRENGTH REQUIRED FOR ALL MATERIAL IS 36 KSI.
17. HOLLOW STRUCTURAL STEEL SECTIONS PER ASTM A2609.
18. ANGLES AND CHANNELS PER ASTM A276, AND PLATE PER ASTM A240 OR A666.
SHAPES FORMED FROM PLATE ARE ACCEPTABLE.
19. STRUCTURAL FRAME WELDS AND AREAS WITH IRON CONTAMINATION TO BE TREATED WITH
PICKLE PASTE COMPOUND AND WASHED CLEAN.
20. PUT 1/8" RADIUS ON ALL CORNERS, FOR SAFETY.
7] BREAK ALL SHARP EDGES, AND REMOVE SPATTER.
2Y. SINGLE MEMBERS TO BE CONTINUOUS. SEAMED MEMBERS ARE NOT ACCEPTABLE.
24. ALL STAINLESS STEEL PIPING TO BE ASTM A312. ALL STAINLESS STEEL FITTINGS TO BE ASTM A403.
FLANGES TO BE ASTM A182 AND ANSI B 16.5.
24. CLASS 150 FITTINGS SHALL MEET MSS SP114 STANDARDS FOR SIZES 1/8" THRU 4". THREADS SHALL MEET ANSI B1.20.1.
MATERIAL IS ASTM A351 GRADE CF8M OR ASTM A182 GRADE 316 OR ASTM A276.

2 D Proceed with exceptions as noted to next submission and statu

N|

ALL STAINLESS STEEL PIPING TO BE WELDED TO ASME B31.1, 100% PENETRATION AND BACK GASSED WITH ARGON.
WELDER CERTIFICATIONS FOR ALL WELDERS MUST BE PROVIDED TO H20 INNOVATION.

A

3 [] 20 not proceed. ) o 21 COMPLETED ASSEMBLY MUST BE LEAK TESTED TO 50 PSIG.
Revise as noted and resubmit next submission and status. 24 TANK 4 HOUR FILL AND HOLD HYDRO TEST REQUIRED.
4 D Complete, no further submission required. 2 . UNWITNESSED TEST REPORT MUST BE PROVIDED.
. ALL STAINLESS STEEL TO BE PICKLED (DIPPED) AND PASSIVATED TO ASTM A380.
3) BOLTS AND NUTS ARE STAINLESS STEEL TYPE 316.
Review and authorization to fabricate are only for ::‘r:;al conformance with t 3 - MECHAN'CAL PROPERT'ES PER COND'TION CW OF ASTM F593/F594
design concept of the Project as expressed in the Contract Documents. So THREADS PER ANS'/ASME Bll CLASS 2A
e e ot e et o b n3d WASHERS AND & LOCK WASHERS ARE STAINLESS STEEL TYPE 316 WITH DIMENSIONS PER ASME B18.21.1.
g Jocs not warrant (he accuracy or completencss of any of the informatiog ALL PVC PIPE TO BE SCHEDULE 80, GRAY. PIPE MATERIAL TO CONFORM TO ASTM D1784. PHYSICAL DIMENSIONS,
ds, techniques, sequences or any safety precautions or procedures. SCHEDULES, AND TOLERANCES TO CONFORM TO ASTM D1785
/o’"' 20C1131-B01-0001 = 34. ALL PVC FITTINGS TO BE SCHEDULE 80, GRAY. SOCKET FITTINGS TO CONFORM TO ASTM D2467.
- i 3 PVC FLANGES 3" AND LARGER TO BE VAN STONE STYLE WITH GLASS FILLED PVC RING.
W D ENT FOR INFORMATION PVC FLANGES 2" AND SMALLER TO BE VAN STONE STYLE WITH PVC RING,
PVC FLANGES TO MEET CLASS 150 BOLT HOLE PATTERN PER ANSI B16.5.
38. PVC PRIMER TO CONFORM TO ASTM F656. PVC SOLVENT CEMENT TO CONFORM TO ASTM D2564.
39. EXPOSED PVC PIPING REQUIRES SUITABLE UV PROTECTIVE COATING ON SITE. NOT BY H20 INNOVATION.
40. ALL GASKETS TO CONFORM TO ASTM F477.
41. TAP (1/2" NPT OR SMALLER ONLY) INTO PVC / CPVC FITTING IS ALLOWED, BUT ONLY IN SPECIFIC LOCATIONS
ISO REAR VIEW WHERE NO ADEQUATE FITTING IS PROVIDED.
42. TUBING MATERIAL IS NYLON.
43. ELECTRICAL CONDUIT MATERIAL IS RIGID PVC.
NOTE: DRAWING REVISION UNLESS NOTED TITLE:
THE INFORMATION, SPECIFICATIONS AND DATA SHOWN

ON THIS PRINT ARE FURNISHED BY AND ARE TO REMAIN
THE PROPERTY OF H,O INNOVATION.

REV REVISION DESCRIPTION DRAWN| PEER | ENG

DATE APPVD

THE PURPOSE OF THIS DOCUMENT IS TO FACILITATE THE
INSTALLATION, MAINTENANCE AND OPERATION OF THE

OTHERWISE

WASTE WATER CONTAINER

MELIADINE WW EXPANSION GENERAL ARRANGEMENT

EQUIPMENT REPRESENTED BY SAID PRINT. NO OTHER SCALE: DRAWlN; NUMBER: REVISION
USE OF THIS DOCUMENT SHALL BE MADE WITHOUT 01 | 2020-06-02 |REVISED AS PER ENGINEER COMMENTS M.C R.D. R.D. AM. - -
EXPRESS WRITTEN CONSENT FROM H,0 INNOVATION. 00 | 2020-05-21 |INITIAL RELEASE M.C RD RD AM MELIADINE ’ NU N/A 0C1131-B01 0059(351 1 OF5 01

4 3 2 I 1



david.longtin
Vendor Document Status

david.longtin
Rectangle


¥

39-11'%¢" O/A
B B
| ———
’_7 6'-3" 4_‘
A 5 A
o

<

o AIR FLANGE

N

o

n

Y

TANK
TOP VIEW
NOTE: DRAWING REVISION UNLESS NOTED TITLE:
THE INFORMATION, SPECIFICATIONS AND DATA SHOWN TSI T T e e = OTHERWISE
ONTHIS PRINT ARE FURNISHED BY AND ARE TOREMAIN | REV| DATE REVI
THE PROPERTY OF H,O INNOVATION. Y W MELIADINE WW EXPANSION WASTE WATER CONTAINER
THE PURPOSE OF THIS DOCUMENT IS TO FACILITATE THE ;Z;TEEEENS e GENERAL ARRANGEMENT
INSTALLATION, MAINTENANCE AND OPERATION OF THE : - -
USE OF THIS DOCUMENT SHALL BE MADE WITHOUT 01 | 2020-06-02 |REVISED AS PER ENGINEER COMMENTS M.C | RD. | RD. | AM 5:"'0\/8'—"0"' e T S DRAW'N;SETiE;i B01-0001 RE(\:/)IS]I_O’\j
N - -D. -D. -IV1. hnowledge to share.du savoir a partager | HoLE CEnTERs e N T - -

EXPRESS WRITTEN CONSENT FROM H,0 INNOVATION. 00 | 2020-05-21 [INITIAL RELEASE vc | Ro. 1 RD | AM DO NOT SCALE PRINTS MELIADINE , NU SHEET 2 O 5

4

P

1




i

4

4 2 1
NOZZLE# DESCRIPTION MATERIAL DIAMETER CONNECTION
A EQUALIZED WATER FROM MAIN PLANT SUMP PUMPS DISCHARGE LINE PVC, SCH.80 2" CUT GROOVE
B EQUALIZED WATER TO EXPANSION AEROBIC TANK PVC, SCH.80 2" CUT GROOVE
C MEMBRANE TANK VENT TO OUTSIDE PVC, SCH.80 4" CUT GROOVE
D MEMBRANE TANK OVERFLOW PVC, SCH.80 4" CUT GROOVE
E PERMEATE TANK OVERFLOW PVC, SCH.80 4" CUT GROOVE
F PERMEATE EFFLUENT TO DISCHARGE PVC, SCH.80 3" CUT GROOVE
G BIOREACTOR AIR TO EXPANSION AEROBIC TANK SS 304, SCH.10 3" CUT GROOVE
H WAS TO MAIN PLANT SLUDGE TANK PVC, SCH.80 2" CUT GROOVE
| RAS TO EXPANSION AEROBIC TANK PVC, SCH.80 2" CUT GROOVE
J PRETREATED WATER FROM EXPANSION AEROBIC TANK PVC, SCH.80 4" CUT GROOVE
K POTABLE WATER PVC, SCH.80 1/2" FNPT
L CITRIC ACID PVC, SCH.80 1/2" FNPT
M HYPOCHLORITE PVC, SCH.80 1/2" FNPT
S
>
<
100" 0874
92%-1
94Y46"
701/2.-
317/16"
177%"
o
5 = SECTION A-A = N =
; 2 ® S B8 ICH RO
NOTE: DRAWING REVISION UNLESS NOTED TITLE:
BEET'NZOPRRW frslé iﬁiﬂggggyiﬁg[x)xgé%sr?ngﬁw REV DATE REVISION DESCRIPTION DRAWN| PEER | ENG [APPVD OTHERWISE
THE PROPERTY OF H,0 INNOVATION. :;:’zi‘;':m Y= MELIADINE WW EXPANSION WASTE WATER CONTAINER
THE PURPOSE OF THIS DOCUMENT IS TO FACILITATE THE TN e GENERAL ARRANGEMENT
IENCs?J%LJé;#:g%\égzm%%fggDOFF:FEmTIﬁgc{? iR 01_| 2020-06-02 |REVISED AS PER ENGINEER COMMENTS MC | RD. | RD. | AM NNova tI.OI'I e o DRAW'N;SET?EF; B01-0001 T
USE OF THIS DOCUMENT SHALL BE MADE WITHOUT -06- . .D. .D. M. ot OlEctnmrs: i - -
EXPRESS WRITTEN CONSENT FROM H,0 INNOVATION. 00 | 2020-05-21 [INITIAL RELEASE MC. | RD. | RD. | AM. | o ) DONOT SCALE PRINTS MELIADINE , NU N/A SHEET: 3 OF 5

1




4

36" REF. 36" REF
_ SECTION B-B ) }
"o "o f)
X NS
< <
< N
[e2] ~
NOTE: DRAWING REVISION UNLESS NOTED TITLE:
THE INFORMATION, SPECIFICATIONS AND DATA SHOWN N e TN =g e pyemve OTHERWISE
ON THIS PRINT ARE FURNISHED BY AND ARE TOREMAIN | REV [ DATE REVI
THE PROPERTY OF H,0 INNOVATION. - MEETE e MELIADINE WW EXPANSION WASTE WATER CONTAINER
THE PURPOSE OF THIS DOCUMENT IS TO FACILITATE THE ;Z;TEEEENS e GENERAL ARRANGEMENT
INSTALLATION, MAINTENANCE AND OPERATION OF THE i . .
USE OF THIS DOGUMENT SHALL BE MADE WITHOUT 01_| 2020-06-02 |REVISED AS PER ENGINEER COMMENTS MC | RD. | RD. | AM .. di:r'ova,,a,ﬂon e 5 ) DRAW'N(;géTiE;i B01-0001 01
USE OF THIS DOCUMENT SHALL BE MADE WITHOUT - dak e - -
] D. D. M. |, © shar® Ao S N/A
EXPRESS WRITTEN CONSENT FROM H,0 INNOVATION. 00 | 2020-05-21 |INITIAL RELEASE MC. | RD. | RD. | AM DO NOT SCALE PRINTS MELIADINE , NU / SHEET: 4 OF 5 01
3 4& I 1



TO MEMBRANES TANK

RAS PUMP INLET
3" FLANGE

SCREENED WATER FROM SUMP PUMP
2" FLANGE

FROM BLOWER

3" FLANGE
fffff |
I Hf ]
T
| |
A b
FLANGE 6" ™
[oe] [42]
N [s2]
N N

107%%"

BLIND FLANGE
WITH TAPED HOLE
1/2"-14 NPT

FRONT VIEW

252"

270%¢"

144" -
RIGHT VIEW

NOTE: DRAWING REVISION UNLESS NOTED TITLE:
THE INFORMATION, SPECIFICATIONS AND DATA SHOWN OTHERWISE
ON THIS PRINT ARE FURNISHED BY AND ARE TOREMAIN | REV |  DATE REVISION DESCRIPTION DRAWN| PEER | ENG [APPVD WASTE WATER CONTAINER
THE PROPERTY OF H,0 INNOVATION.
MELIADINE WW EXPANSION
THE PURPOSE OF THIS DOCUMENT IS TO FACILITATE THE GENERAL ARRANGEMENT
INSTALLATION, MAINTENANCE AND OPERATION OF THE - -
EQUIPMENT REPRESENTED BY SAID PRINT. NO OTHER SCALE: DRAWING NUMBER: REVISION
USE OF THIS DOCUMENT SHALL BE MADE WITHOUT 01 | 2020-06-02 [REVISED AS PER ENGINEER COMMENTS M.C [ RD. | RD. [ AM. . 20C1131-B01-0001
hnowledge o share.du savoir HoL RS: K N/A
EXPRESS WRITTEN CONSENT FROM H,0 INNOVATION 00 | 2020-05-21 [INITIAL RELEASE Mc. | RD. | RD. [ AM. DO NOT SCALE PRINTS MELIADINE , NU SHEET: 5 OF 5 01
2 | p

4



VALVE SYMBOLS FLOWMETER SYMBOLS PIPING ABBREVIATIONS MISCELLANEOUS EQUIPMENT SYMBOLS FLOW INSTRUMENTS ANALYTICAL INSTRUMENTS
AATT ANALYTICAL ALARM HIGH
N.OPEN N.CLOSED INTEGRAL C(C)ILJgEED REMOTE 316 SS 316 STAINLESS STEEL FAH FLOW ALARM HIGH AAL  ANALYTICAL ALARM LOW
DOY POL BALL 304SS 304 STAINLESS STEEL TC IMMERSED HEATER FAL ~ FLOW ALARM LOW AE  ANALYTICAL ELEMENT
DV PVE v-BALL @ ‘mnmmn‘ MAGNETIC 316L'SS LOW CARBON 316 STAINLESS STEEL npnon FCV  FLOW CONTROL VALVE Al ANALYTICAL INDICATOR
nnnnn’ 304L SS LOW CARBON 304 STAINLESS STEEL CARTRIDGE FILTER o FE  FLOW ELEMENT AIC  ANAL INDICATING CONTROLLER
HOUSING (10
Ned e BUTTERFLY CPVC  CHLORINATED POLYVINYL CHLORIDE - IN-LINE HEATER FI  FLOW INDICATOR AIT  ANAL INDICATING TRANSMITTER
%? g%‘é%og\é ?}Ig% FIC  FLOW INDICATING CONTROLLER ASH  ANALYTICAL SWITCH HIGH
Iﬂ'] ASL  ANALYTICAL SWITCH LOW
£ pd DiariRAGM HDPE HIGH-DENSITY POLYETHYLENE ~— FIT  FLOW INDICATING TRANSMITTER
FT ‘ AT ANALYTICAL TRANSMITTER ID
nonnn’ nangn - PADDLE PE  POLYETHYLENE B FR ~ FLOWRECORDING AX  ELEMENT CONTROLLED BY ANALYTICAL
><1 P GATE X PVC  POLYVINYL CHLORIDE 0 LIT FSH ~ FLOW SWITCH HIGH AY  ANALYTICAL SIGNAL CONVERT, I/P, OR SOL
RLCS RUBBER LINED CARBON STEEL ngnon ULTRASONIC LEVEL FSL  FLOW SWITCH LOW Qo
Dsl  Ped GLOBE SCH.  SCHEDULE AUTOMATIC STRAINER TRANSMITTER FV  FLOW CONTROL OR ON/OFF VALVE MISCELLANEOQUS INSTRUMENTS
ﬁT\ (FIT SDR  STANDARD DIMENSION RATIO FQ  FLOW TOTALIZER HS  HAND SWITCH
K pld NEEDLE annnn' nnmm nonnn VORTEX CML CEMENT MORTAR LINED < FX ELEMENT CONTROLLED BY FLOW HI HAND SWITCH POSITION INDICATOR
K> @ PLUG E % B T FLOW SIGNAL CONVERT, I/P, OR SOLN 1 CURRENT INDICATOR
LINE SYMBOLOGY SILENCER ‘ FLOAT-STYLE LEVEL PRES SURE INSTRUMENTS QQI'  TOTALIZER INDICATOR
nanon SC  SPEED CONTROLLER
- SAMPLE/DRAIN VAN PROCESS LINE TRANSMITTER PAH PRESSURE ALARM HIGH sl SPEED INDICATOR
nnmm nonnn PAL PRESSURE ALARM LOW YA MOTOR ALARM —
Nl CHECK DP/ORIFICE SECONDARY PROCESS LINE PC  PRESSURE CONTROLLER YC  MOTOR CONTROL
—— —— PROCESS LINE, BY OTHERS MIXER PCV  SELF REG PRESS CONTROL VALVE
~alal BACKFLOW PREVENTER \ /  CHEMICAL CONTAINMENT YI  MOTOR ON/OFF INDICATOR
—o0— COMM LINK (EX. PLC TO HMI) ST-nnnnn PDH  DIFFERENTIAL PRESSURE HIGH ZIC  SWITCH CLOSE INDICATOR
l% [%I 3-WAY, 4-WAY m . COMM LINK (EX. PLC TO DCS) PDI - DIFFERENTIAL PRESSURE INDICATOR ZI0  SWITCH OPEN INDICATOR
o) THERMAL nnon STATIC MIXER PDIT  DIFF PRESS INDICATING TRANSMITTER | 7 Lo O/ oo
Cj> ROTAMETER || —====—= ELECTRIC WIRING CALIBRATION PDSH  DIFFERENTIAL PRESS SWITCH HIGH 750 POSITION SWITCH OPEN
PRESSURE REGULATING ——%— PNEUMATIC LINE RESIN TRAP COLUMN PG  PRESSURE GAUGE 7T POSITION TRANSMITTER
PI PRESSURE INDICATOR
—/i\— LINE JUMPER ZI  POSITION INDICATOR
INSTRUMENTATION SYMBOLS MOTOR PIC  PRESSURE INDICATING CONTROLLER VALVES & EQUIPMENT Ic
BACK PRESSURE —}— PIPE DISCONTINUATION MEMBRANE PIT  PRESSURE INDICATING TRANSMITTER | — = =roir e e
REGULATING
LOCALLY | IN CONTROL DESCRIPTION —» —= FLOW DIRECTION ARROWS EDUCTOR OR VENTURI I;:il Eii:iﬁﬁﬁ :xggﬁ iléc\i,{ ARV AIR RELEASE VALVE
MOUNTED PANEL S AIRSUPPLY
4"316 SS SCH.10 _ LINES SIZE/ PSV  SELF REG PRESS SAFETY VALVE A
FLOW CONTROL —— Y STRAINER I]:[I UV STERILIZER B BLOWER
-[i m @ DISCRETE INSTRUMENT MATERIAL IDENTIFIER PT  PRESSURE TRANSMITTER BT BU?K TOTE
= = SKID BOUNDARY SKID BY H,0 Innovation_ CONICAL OR DIFFUSERS: PX ' ELEMENT CONTROLLED BY PRESSURE | 1 ) ¢ oF BUBBLE DIFFUSER
] ——,— T TEMPORARY STRAINER U : PY  PRESS SIGNAL CONVERT, I/P, OR SOLN
D 2-WAY SOLENOID BY OTHERS O S N CV  CHECK VALVE
X Eﬁ% é]f)Yc }(;)%\?ng I]?CS PULSATION DAMPENER COARSE BUBBLE PSLH PRESSURE SWITCH LOW HIGH ED  EDUCTOR
o 3-WAY SOLENOID nnnnn REVISION LEVEL INSTRUMENTS . FILTER |
DIAPHRAGM —EEREERRREERR FINE BUBBLE LAH LEVEL ALARM HIGH FBD  FINE BUBBLE DIFFUSER
X SECONDARY PLC OR DCS LINES TO/FROM OTHER SHEETS
v i 4-WAY SOLENOID nnnn SHARED CONTROL LAL  LEVEL ALARM LOW FL ~ FAIL LAST (DEFAULT IF NOT SHOWN)
- Ex DESCRIPTION FLOW ORIFICE LCV  SELF REG LEVEL CONTROL VALVE FC  FAIL CLOSED
* C01-0001 SHT 1 POSITIVE DISPLACEMENT LE  LEVEL ELEMENT o AL O
" BLOWER Fi FAIL OPEN
~ DESTINATION
AIR RELEASE % COMPUTER FUNCTION AIR COMPRESSOR LG LEVEL GAUGE FQG CALIBRATION COLUMN
oy LI  LEVEL INDICATOR q HEATER
PUMP SYMBOLS LIC  LEVEL INDICATING CONTROLLER
;) VACUUM BREAKER INSTRUMENT FUNCTIONS HCV  HAND CONTROL VALVE
|£| RUPTURE DISK (PRESSURE) REGENERATIVE BLOWER LIT  LEVEL INDICATING TRANSMITTER HTR  HEATER
SIGNAL PROCESSING FUNCTION CENTRIFUGAL LSH  LEVEL SWITCH HIGH HV HAND VALVE
PRESSURE RELEASE o AUTOMANUAL ISI'ZI RUPTURE DISK (VACUUM) LSL  LEVEL SWITCH LOW M MOTOR B
[am] LT  LEVEL TRANSMITTER MX  MIXER
IMI SLUICE GATE/WEIR ADDITION/SUMMATION CHEMICAL METERING SPECTACLE BLIND CENTRIFUGAL BLOWER LV  LEVEL CONTROL OR ON/OFF VALVE P PUMP
[5] DIFFERENTIAL [ (NORMALLY OPEN, LX  ELEMENT CONTROLLED BY LEVEL RT  RESIN TRAP
VALVE ACTUATOR SYMBOLS NORMALLY CLOSED) LY  LEVEL SIGNAL CONVERT, I/P, OR SOLN ST SPILL TANK
<> INTERLOCK LOGIC FUNCTION TEMPERATURE INSTRUMENTS
PNEUMATIC DIAPHRAGM ; INJECTION QUILL STR  STRAINER
(FAIL LAST POSITION) AVERAGING TAH TEMPERATURE ALARM HIGH T TANK
TURBOCHARGER TAL  TEMPERATURE ALARM LOW UV ULTRAVIOLET
PNEUMATIC INSTRUMENT CONNECTIONS TC  TEMPERATURE CONTROLLER HV  HAND VALVE
FAIL CLOSE SOCKETWELD POSITIVE DISPLACEMENT FILTER TE  TEMPERATURE ELEMENT MV MULTI FUNCTION VALVE —
THREADED WELDED BIO-WHEEL TG  TEMPERATURE GAUGE OTHER ABBREVIATIONS
% PNEUMATIC . 1 /J\ TI  TEMPERATURE INDICATOR CAP _ CAPACITANCE
FAIL OPEN
5 TIC  TEMP INDICATING CONTROLLER CIP  CLEAN-IN-PLACE
PIPING SYMBOLS THREADED VACUUM ) J TIT TEMP INDICATING TRANSMITTER COND CONDUCTIVITY
ELECTRIC —{|— FLANGED CONNECTION —O00— (rREADED TSH TEMPERATURE SWITCH HIGH DO2  DISSOLVED OXYGEN
\F TSL TEMPERATURE SWITCH LOW ESP EMERGENCY STOP
—{| BLIND FLANGE rwmy DOUBLE REFRIGERATED I TT  TEMPERATURE TRANSMITTER
DIAPHRAGM ~ CONTAINMENT SUBMERSIBLE OR FLOATING AIR DRYER TV TEMP CONTROL OR ON/OFF VALVE I INSTRUMENT AIR
—JT— QUICK DISCONNECT W INSULATION THICKNESS pu— /P CURRENT TO PNEUMATIC CONVERTER
0™ vicTauLIc 2 INSULATION TX ~ ELEMENT CONTROLLED BY TEMP ORP  OXIDATION REDUCTION POTENTIAL A
POSITIONER (ANY TY  TEMP SIGNAL CONVERT, I/P, OR SOLN
_Of QUICK DISCONNECT IS ATION THICKNE VERTICAL TURBINE 0 N ELECTRICAL ABBREVIATIONS pH — HYDROGEN ION
ACTUATOR TYPE) CAMLOK X" INSUI TN TRCAC[ SSG RES  RESISTIVITY
T2 HEAT TRACIN e & JB ~ JUNCTION BOX RTD  RESISTANCE TEMP DETECTOR
HAND OVERRIDE (ANY —1  CAPPED PIPE END S=STEAM ( MCP  MAIN CONTROL PANEL SOL  SOLENOID
ACTUATOR TYPE) v G=GLYCOL MMF TANK RIO  REMOTE I/O PANEL SP  SET POINT
—{|— unioN DRAIN OUTLET PERISTALTICHOSE PP POWER PANEL S MICROSIEMENS
u
TRAVEL STOPS (ANY o EXPANSION/FLEXIBLE/ —{3— REDUCER TANK VFD  VARIABLE FREQUENCY DRIVE
ECCENTRIC MANWAY MIT  MEMBRANE INTEGRITY TEST
ACTUATOR TYPE) ISOLATION JOINT REDUCER HOA  HAND-OFF-AUTO
NOTE: UNLESS NOTED TITLE:
THE INFORMATION, SPECIFICATIONS AND DATA SHOWN DRAWING REVISION OTHERWISE PlPING AND INSTRUMENTION
ON THIS PRINT ARE FURNISHED BY AND ARE TO REMAIN REV DATE REVISION DESCRIPTION DRAWN| CHKD | ENG |APPVD INTERPRETATION M E LlADl N E STP EXPAN S | ON
THE PROPERTY OF H,O INNOVATION. aisivies @ O3 DlAGRAMS LEGEND
TOLERANCES
THE PURPOSE OF THIS DOCUMENT IS TO FACILITATE THE echs o o
INSTALLATION, MAINTENANCE AND OPERATION OF THE 0XX 20015 .
EQUIPMENT REPRESENTED BY SAID PRINT. NO OTHER USE OF lnnDVBth)l'] E%EEENE%S ;5 83 M3/DAY SCALE: DRAWING NUMBER: REVISION
THIS DOCUMENT SHALL BE MADE WITHOUT EXPRESS WRITTEN | 01 [13/05/2020 | MODIFIED PER COMMENTS, MODIFIED INTERCONNECTION WITH MAIN PLANT G.B. | RD. | RD. | AM. |inouwledge ko shere.du ssvors partager & N/A 20C1131-C01-0001 01
CONSENT FROM H.0 INNOVATION. 00 [04/23/2020] INITIAL RELEASE YD. | RD. [ HC. [ AM. DO NOT SCALE PRINTS SHEET: 1 of 1

7

3



CONNECT "A"
Light brown line

EQUALIZED WATER

FROM MAIN PLANT

SUMP PUMP
DISCHARGE LINE

02— — —{!}

PID SPD START FLT RUN HOA

R JACYSACYRAY VIS
FRONTPROCESS LA A A A A
VARIABLE 0o

|
600 VAC, 3 PH, 60 Hz

TYPICAL PUMP MOTOR (WITH VFD)

OUTSIDE INSIDE

™

2" PVC SCH.80

HV-12350
HV-12329
G

1=

S

0-10 m*/Hr
FOYFXY
12374/N12300

iAI

@ 24 VDC

L

CONNECT "B"
dark brown line

VA AN
SUMP BOOSTER

PUMP

P-12300

Tal o

1
CV-12351

HV-12352

12374
M

EQUALIZED

TO EXPANSION
AEROBIC TANK

C01-0720 SHT 1

A\

ID

NOTE:

THE INFORMATION, SPECIFICATIONS AND DATA SHOWN
ON THIS PRINT ARE FURNISHED BY AND ARE TO REMAIN
THE PROPERTY OF H,0 INNOVATION.

THE PURPOSE OF THIS DOCUMENT IS TO FACILITATE THE
INSTALLATION, MAINTENANCE AND OPERATION OF THE

EQUIPMENT REPRESENTED BY SAID PRINT. NO OTHER USE OF

DRAWING REVISION

THIS DOCUMENT SHALL BE MADE WITHOUT EXPRESS WRITTEN | 01 [13/05/2020

CONSENT FROM H,0O INNOVATION.

REV] DATE REVISION DESCRIPTION DRAWN] CHKD | ENG |APPVD
MODIFIED PER COMMENTS, MODIFIED INTERCONNECTION WITH MAIN PLANT G.B. | RD. | RD. | AM.
00 |04/23/2020| INITIAL RELEASE Y.D. | RD. | HC. | AM.

ha_O

innovation
hnowledge to share.du savoira partager

UNLESS NOTED
OTHERWISE

INTERPRETATION:
A

nsivies @ 3

TOLERANCES
FRACTIONS: he'
DECIMALS 0.X 0030
o 20015
ANGLES: 05
HOLE SIZES: g
HOLE CENTERS: £

DO NOT SCALE PRINTS

MELIADINE STP EXPANSION

83 M3/DAY

TITLE:
SUMP BOOSTER PUMP
PIPING & INSTRUMENTATION DIAGRAM
SCALE: DRAWING NUMBER: REVISION
N/A 20C1131-C01-0110 01
SHEET: 1 of1

7

3


david.longtin
Callout
CONNECT ''A''
Light brown line

david.longtin
Callout
CONNECT ''B''
dark brown line


|Ok same container [D
(NAOH)
ALKALINITY 1/2" PE TUBING
[ C01-0800 SHT 1
FROM DOSING PUMP
INSIDE  OUTSIDE
=X RAS . IQ—80697¥‘}
From "B" Dark om0 ST 2" PVC SCH.80 | O\
brown FROM RAS PUMP 3 ) c
1
& l
INSIDE  OUTSIDE N\ 0-14 0-50C 0-10mg/L
PH TEMP DO
EQUALIZED WATER A\  PVC SCHLS AN AN A
[ cor-o110SHT1 - |'— —H OVERFLOW HN21930 M2192]  N72194/L
FROM SUMP BOOSTER 6" PVC SCH.80 =1 = Al
PUMP DISCHARGE N o \RI0-103
" s Choovooorr~ e u =
INSIDE  OUTSIDE | = NOTE2 P4 VDC
EXPANSION RIO-103
BIOREACTOR AIR 2 304SS SCHL10 AEROBIC TANK 0-250 kPa (0.000-25.517 m fa AE
[ co01-0750 SHT 1 - {I— —-—| T-72100 Hg I AT 7112;;/TEMP7213%
FROM PROCESS BLOWER B L[72160[72300 P
. TAT INSIDE OUTSIDE
) LL |
s . WATER
gl Hlbo — (1T )\ %" FLEXIBLEPE |
© Hv-72160 /2160 !
24 VDC TO MAIN PLANT B
OUTSIDE  INSIDE HV-72110
NOTE 1 A\ 12"
A | = LH B . . 3" PVC SCH.80
FBD-72186 { i 4" PVC SCH.80 ;
NOTES:
1. DOOR HATCH ACCESS.
2. PROTECTION COVER.
NOTE: UNLESS NOTED :
THE INFORMATION, SPECIFICATIONS AND DATA SHOWN DRAWING REVISION OTHERWISE TITLE:
ON THIS PRINT ARE FURNISHED BY AND ARE TO REMAIN REV \ REVISION DESCRIPTION DRAWN| CHKD | ENG |APPVD INTERPRETATION:
THE PROPERTY OF H,0 INNOVATION. S msivies @ 3 M E LlADl N E STP EXPAN S I ON
PIPING AND INSTRUMENTATION
THE PURPOSE OF THIS DOCUMENT IS TO FACILITATE THE oeonRACTIONS: e PROCESS & INSTRUMENTATION DIAGRAM
INSTALLATION, MAINTENANCE AND OPERATION OF THE 0. 0015 -
EQUIPMENT REPRESENTED BY SAID PRINT. NO OTHER USE OF innovation | ses e 83 M3/DAY SCALE: DRAWING NUMBER: REVISION
THIS DOCUMENT SHALL BE MADE WITHOUT EXPRESS WRITTEN | 01 [13/05/2020 | MODIFIED PER COMMENTS, MODIFIED INTERCONNECTION WITH MAIN PLANT G.B. [ RD. | RD. | AM. |inculedge to share.du savors partager |07 % N/A 20C1131-C01-0720 01
CONSENT FROM H0 INNOVATION. 00 [04/23/2020] INITIAL RELEASE YD. | RD. [HC. [ AM. DO NOT SCALE PRINTS SHEET: 1 oft


david.longtin
Callout
From ''I'' orange

david.longtin
Callout
Ok same container

david.longtin
Callout
From ''B'' Dark brown

david.longtin
Callout
From ''G'' light purple

david.longtin
Callout
To ''J'' pink salmon

david.longtin
Callout
From ''K'' potable light blue

david.longtin
Polygon

david.longtin
Line

david.longtin
Callout
PRETREATED WATER

david.longtin
Polygon


OUTSIDE  INSIDE
| CIR] A > 14" PE TUBING
|}
FROM MAIN PLANT FV-83798-3
DOSING PUMP
HYPOCHLORITE "
| ! > 1" PE TUBING
FROM MAIN PLANT FV-83698-3 ID
4\ DOSING PUMP - -
[Inside container?
NOTE 1
-100 to 100 kPa
HH
P DPY
790453 790453 1
1AT TMP LL
FV-31026-3 l—@ '
" PT
120V 79045-3
\‘[2/4VDC J PVC SCILEO ; 1Q-83697-3 ; 1Q-83797-3 —
~ .
=
. . COMMISSIONING WATER
- - N N 0-15 m3/Hr 114" PVC SCH.80 115" HOSE
PthEHEﬁvt{-vv"vwvvvvvvvvvvv'vwﬁvvavv AN N \ FrrYEXN RECYCLE
C01-0790 SHT 1 M M L 790&'31 R ‘
FROM PERMEATE TANK AAAAANAAAAAAAAAANANANA IS AAAPAIND T 0-100 kPa | @—l FV-79099-3 UV INTENSITY
OVERFLOW - FV-79001-3 PG | FAULT START  0-160 mW/cm?
. 79054-3 ﬁiﬁ AVDC W] A X
2 79074-3 91000] 91000 91000]L
e ) N TM}—» DI DO A IC
> 2" PVC SCH.80 5 V790513 I
j]
&) “« uv .
< PERMEATE/CIP = CONTROLLER |Ok same container |
0-100 kPa (0.00-10.207 m) > -79098-3 8
hie ,_u PUMP FV-79098 a 120VAC, 1PH,60Hz
Y __IxN 2 P-79000-3 )
L 740??51 790003 = ‘ =
LL ! |
I
o 3 2" PVC SCH.80 £|1 o1 :}%géﬁ 1
74060-3 & UV-91000-3  AV-79052-3  TO PERM i
O vbe : -91000- Ok same container
~ VENT
oAt FV-79002-3 |Where’> I—\
N\ H
R CIP WATER
2" PVC SCH.80
NS = fT_, C01-0790 ¢ T |
- T ~ | cv-r408s-3 PR —_ R e e ATE TANK
L & A A A A Y A A Y Y
Ok same container (=) \ \\ A Yy 4" PVC SCH.80
: PRE-TREATED
) e e e |
X D 0-25 m3/Hr B
EDYFXY
e TN A0
I} L r
MEMBRANE AIR SCOUR  3v 304LSS SCH.10 = S 7 0-100 kPa 1A
C01-0750 SHT 2 - g PG I
FROM MEMBRANE e 74654-3 m
24 VDC
BLOWER _g . 74674-3 .\ RAS
PRETREATED WATER Tl 2 PVC SCHED T} 2 PVC SCHED [ "col-0720SHT I >
3" PVC SCH.80
[ cm-0720sHT 1 H DG 00 00 ) CV-74651-3 HV-74652-3 TO EXPANSION
FR@M EXPANSION FV-74050-3 HV-74051-3 HV—714629—3 AEROBIC TANK
EROBIC TANK MEMBRANE TANK RAS/WAS PUMP "
T-74000-3 P-74600-3 N2 INSIDE QUTSIDE
NOTE 3
- N Wi
|Ok same container | 21 PVCSCH0
FV-96001-3 TO MAIN PLANT
SLUDGE TANK
SIGNAL ONC PiD ¥PDSTARTFLT RUN HOA
FFICK STY YOV YAY YLV HSY HOA
FROM PROCESS N < /{\ D/\ ﬁ\ ﬁ\ A HOA (HS NOTES:
VARIABLE TSeITSo N —_— A
STARTFLT RUN HOA D
A , 1. HEIGHT OF 4.6 FT REQUIRED ABOVE MEMBRANE TANK
3C | YOV YAY YT HSY 80 B0 LIQUID.
N AN AN i 2. ALL COMPONENTS GOING INTO RIO-103.
; ! DO DI DI ! 3. MBR TANK WITH COVER.
600 VAC. 3 PLL 60 11 ! 120 VAC, 1 PH, 60 Hz 24 VDC 4. ALL VENT TO OUTSIDE
z
.3PH, M 5 5. WATER LEAK DETECTOR.
600 VAC, 3PH, 60HZ 6. CH4 DETECTOR.
7. H2S DETECTOR.
TYPICAL PUMP MOTOR (WITH VFD) TYPICAL RAS / WAS PUMP MOTOR TYPICAL ELECTRIC VALVE | [ TYPICAL SOLENOID VALVE 8. SMOKE/CARBON DETECTOR.
¥SE$’;FORMATION, SPECIFICATIONS AND DATA SHOWN D RAWI N G REVIS I ON UNOI:|—E|'|SESR%c|)gEED TITLE:
ON THIS PRINT ARE FURNISHED BY AND ARE TO REMAIN REV ! REVISION DESCRIPTION DRAWN HKD EN APPVD INTERPRETATION:
THE PROPERTY OF H,0 INNOVATION. E— SION DESC o < = weives & B MELIADINE STP EXPANSION PIPING AND INSTRUMENTATION
TOLERANCES
THE PURPOSE OF THIS DOCUMENT IS TO FACILITATE THE oEoMALS 0% S0 PROCESS & INSTRUMENTATION DIAGRAM
NSTALATON WARTENCE D OPBRATONOP TE e PR 83 M3/DAY GRAWING NUVBER
THIS DOCUMENT SHALL BE MADE WITHOUT EXPRESS WRITTEN | 01 [13/05/2020 | MODIFIED PER COMMENTS, MODIFIED INTERCONNECTION WITH MAIN PLANT G.B. [ RD. | RD. | AM. |inculedge to share.du savors partager |07 % N/A 20C1131-C01-0740 01
CONSENT FROM H,0 INNGVATION. 00 [04/23/2020] INITIAL RELEASE YD. [RD. [ HC. [ AM DO NOT SCALE PRINTS SHEET: 1 of 1

7

3


david.longtin
Callout
TO ''L'' citric acid
yellow line

david.longtin
Callout
To ''M'' NaOCl
green line

david.longtin
Polygon

david.longtin
Polygon

david.longtin
Callout
Ok same container

david.longtin
Callout
Ok same container

david.longtin
Polygon

david.longtin
Polygon

david.longtin
Callout
Inside container?

david.longtin
Callout
Ok same container

david.longtin
Callout
Ok same container

david.longtin
Callout
To ''I'' orange line

david.longtin
Callout
From ''H'' sunshine line

david.longtin
Callout
Where?


RIO-103

START FLT RUN HOA
VA AY YT 1Y
A A A S
| DO DI DI

600 VAC, 3 PH, 60 Hz

TYPICAL BLOWER MOTOR

AIR FILTER

F-75340A

AIR FILTER

B-75340A
PROCESS
BLOWER

F-75340B

B-75340B
PROCESS
BLOWER

0-100 kPa
(70
75354A

SP:62 kPa

PSV-75371A

2" 304L SS SCH40 \

RIO-103
0-200 m*/Hr

FLY
75374
TAT

LL

75374

A\

INSIDE OUTSIDE

BIOREACTOR AIR

3" 304L SS SCH.10

1
CV-75351A HV-75359A

0-100 kPa SP: 62 kPa

(70
75354B

PSV-75371B
2" 304L SS SCH40

Nl

CV-75351B HV-75359B

Lif

HV-75399

TO EXPANSION
AEROBIC TANK

- — — C01-0720 SHT 1

ID

NOTE:

THE INFORMATION, SPECIFICATIONS AND DATA SHOWN
ON THIS PRINT ARE FURNISHED BY AND ARE TO REMAIN
THE PROPERTY OF H,0 INNOVATION.

THE PURPOSE OF THIS DOCUMENT IS TO FACILITATE THE
INSTALLATION, MAINTENANCE AND OPERATION OF THE
EQUIPMENT REPRESENTED BY SAID PRINT. NO OTHER USE OF
THIS DOCUMENT SHALL BE MADE WITHOUT EXPRESS WRITTEN

DRAWING REVISION
REV| DAIE REVISION DESCRIPTION DRAWN] CHKD | ENG | APPVD O
01 |13/05/2020| MODIFIED PER COMMENTS, MODIFIED INTERCONNECTION WITH MAIN PLANT GB. | RD. | RD. | AM. ,,mLedgEmmb,LTQE,YSEEQ
00 [04/23/2020] INITIAL RELEASE YD. | RD. | HC. | AM.

UNLESS NOTED
OTHERWISE
INTERPRETATION:
avsivias @ 3
TOLERANCES
FRACTIONS: Hhe'
DECIMALS 0. 20030
0.XX:
ANGLES: 205

HOLE SIZES: e
HOLE CENTERS: E2y

DO NOT SCALE PRINTS

MELIADINE STP EXPANSION

83 M3/DAY

TITLE:

PIPING AND INSTRUMENTATION
PROCESS & INSTRUMENTATION DIAGRAM

SCALE:

N/A

DRAWING NUMBER:

20C1131-C01-0750

SHEET:

1 of 2

REVISION

01

CONSENT FROM H,0O INNOVATION.

3


david.longtin
Callout
To ''G'' light purple


START FLT RUN HOA
A CVAAY YV HSY
TR A A A S
| DO DI DI

600 VAC, 3 PH, 60 Hz

RIO -103
TYPICAL BLOWER MOTOR

AIR FILTER

F-75520

Ok same container

0-300 m*Hr
0-100 kPa FI
L5574
PG <

15554 SP: 38 kPa
PSV-75571 FITN 54 vDC
75574 MEMBRANE AIR R
2" 304L SS SCH40 (] ﬁj RIO-103  3v304L SS SCH.10 ERANE SHTs$0U
CV-75551 TO MEMBRANE

AIR SCOUR TRAIN 3

ID

NOTE:

THE INFORMATION, SPECIFICATIONS AND DATA SHOWN
ON THIS PRINT ARE FURNISHED BY AND ARE TO REMAIN
THE PROPERTY OF H,0 INNOVATION.

THE PURPOSE OF THIS DOCUMENT IS TO FACILITATE THE
INSTALLATION, MAINTENANCE AND OPERATION OF THE
EQUIPMENT REPRESENTED BY SAID PRINT. NO OTHER USE OF
THIS DOCUMENT SHALL BE MADE WITHOUT EXPRESS WRITTEN
CONSENT FROM H,0O INNOVATION.

DRAWING REVISION

REV] DATE REVISION DESCRIPTION DRAWN] CHKD | ENG |APPVD
01 |13/05/2020| MODIFIED PER COMMENTS, MODIFIED INTERCONNECTION WITH MAIN PLANT G.B. | RD. | RD. | AM.
00 |04/23/2020| INITIAL RELEASE Y.D. | RD. | HC. | AM.

ha_O

innovation
hnowledge to share.du savoira partager

UNLESS NOTED
OTHERWISE

INTERPRETATION:
A

nsivies @ 3

TOLERANCES
FRACTIONS: he'
DECIMALS 0.X 0030
o 20015
ANGLES: 05
HOLE SIZES: "
HOLE CENTERS: E2y

DO NOT SCALE PRINTS

MELIADINE STP EXPANSION

83 M3/DAY

TITLE:

PIPING AND INSTRUMENTATION
PROCESS & INSTRUMENTATION DIAGRAM

SCALE:
N/A

DRAWING NUMBER:

20C1131-C01-0750

SHEET:

2 of2

REVISION

01

7

3


david.longtin
Callout
Ok same container


[Outside container
0-5 NTU -
H
Al
0-60kPa (0.000-6.124 m) 0-14 pH glg |Nozzle "F" TBD |
Hg /Lh L Ah TAT
Lhers] H[79193 i
Ok same container. w A AT
” 79189
Where~ LT AITY ENY 0-15 m/Hr
79160 79193 i 7
94 VDC T4 v% FI
I 0-400 kPa 79374
79189 =T IC
AE o [TURB @ i
79193 | & 79354 24 VDC INSID
) > 79374 . ., EFFLUENT
A PERMEATE v Serge b ~ 2" PVC SCH.80 g = E g 2'PVCSCH80 4 3"PVCSCHS I
< C01-0740 SHT 1 ; - CV-79751A HV-79752A HV-79399 TO DISCHARGE
TO MBR OVERFLOW 79351 0N ' 2" PVC SCH.80
V. )\ CV-79751B HV-79752B
m —_
2]
o)
2 B -
&
s3]
PERMEATE TA &
T-79300 k=
&
|OK same container Ok same container
PERMEATE CIP WATER
2" PVC SCH. 2" P H.
[ co1-0740SHT 1 C SCH.80 | H H | VC SCH.80 C01-0740 SHT 1 >
FROM PERMEATE/CIP S TO PERMEATE / CIP PUMP
PUMPS HV-79177
EFFLUENT PUMPS 12"
P-79700 A/B
FROM UV system |
STARTFLT RUN HOA
YOV YAY YT Y HSY
! N A AN/
i DO DI DI
600 VAC, 3 PH, 60 Hz
NOTES:
TYPICAL PUMP MOTOR 1. ALL COMPONANTS GOING INTO RIO-103.
NOTE: UNLESS NOTED :
THE INFORMATION, SPECIFICATIONS AND DATA SHOWN DRAWI NG REVISION OTHERWISE TITLE:
ON THIS PRINT ARE FURNISHED BY AND ARE TO REMAIN REV ‘ REVISION DESCRIPTION DRAWN[ CHKD [ ENG [APPVD
THE PROPERTY OF H,0 INNOVATION. S msivias @ O3 M ELIADI N E STP EXPANS I O N
TouzRaNcEs PIPING AND INSTRUMENTATION
ITNHSE_ Egﬁa?gﬁ OF THis ’\I‘DS\‘CCLIJEMAE’I‘\JJ é)SP.l;(F){ :ﬁgn’ilg;TTEHTEHE oecAls 0. 0o PROCESS & INSTRUMENTATION DIAGRAM
EQUIPMENT REPRESENTED BY SAID PRINT. NO OTHER USE OF innovation | ses o 83 M3/DAY SCALE: DRAWING NUMBER: REVISION
THIS DOCUMENT SHALL BE MADE WITHOUT EXPRESS WRITTEN | 01 [13/05/2020 | MODIFIED PER COMMENTS, MODIFIED INTERCONNECTION WITH MAIN PLANT G.B. [ RD. | RD. | AM. |inculedge to share.du savors partager |07 % N/A 20C1131-C01-0790 01
CONSENT FROM H.0 INNOVATION. 00 [04/23/2020] INITIAL RELEASE YD. | RD. [ HC. [ AM. DO NOT SCALE PRINTS SHEET: 1 of 1

7

3


david.longtin
Callout
Ok same container. Where?

david.longtin
Polygon

david.longtin
Callout
FROM UV system

david.longtin
Callout
OK same container

david.longtin
Polygon

david.longtin
Callout
Nozzle ''F'' TBD

david.longtin
Callout
Ok same container

david.longtin
Polygon

david.longtin
Callout
Outside container


4 3 2 1
ID
SKID BY H20 Innovation. Included in supply? [
- Y . o Ok same container.
Seetogoto
0-400 kPa . )
A oG eX|st|ng F
80654 I
HV-80653 U % U ALKALINITY
—— > e RN CoLomao AT T > lc
HV-80652A g HV-80652B g PCV-80672 HV-80699 | TORAS /WAS PUMP DISCHARGE
A A PSV-80671A 14 , PSV-80671B 14 FLEXIBLE TUBING MATERIAL.:
PVC(SUCTION),PE(DISCHARGE)
HV-80615
& FQG-80613 |
ALKALINITY
T-80600 I
HV-80612
2" NPT , . O
T T
HV-80601 \/ HV-80650B P-80600B B
STR-80620
NOTE 1
ST-80600
SODIUM HYDROXIDE, 25%, ALKALINITY ADJUSTMENT
A\ CHEMICAL DOSING SYSTEM
RIO-103 A
FLT START
YAYYCY
/
SPD ibr- D
(S(D [I\F 120 VAC, 1 PH, 60 Hz
Al
TYPICAL PUMP MOTOR
¥SE$’;FORMATION, SPECIFICATIONS AND DATA SHOWN DRAWI NG REVISION UNOI:|'$-|SESR'\\/‘VC|)gEED TITLE:
?SETEIIQSOT:’EIQ“:YAC?FE::JORI,\Iillﬁg\Elg'ﬁZ)NA.NDARE TO REMAIN REV [ DATE REVISION DESCRIPTION DRAWN| CHKD | ENG [APPVD oY o MELIADINE STP EXPANSION PIPING AND INSTRUMENTATION
THE PURPOSE OF THIS DOCUMENT IS TO FACILITATE THE 2. echs o o PROCESS & INSTRUMENTATION DIAGRAM
INSTALLATION, MAINTENANCE AND OPERATION OF THE 0. 0.015 -
, i i FouE sizes bl SCALE: DRAWING NUMBER: REVISION
THIS DOCUMENT SHALL BE MADE WITHOUT EXPRESS WRITTEN | 01 | 13/05/2020| MODIFIED PER COMMENTS, MODIFIED INTERCONNECTION WITF MAIN PLANT GB. [RD. [ RD. [ AM. wﬂgﬂjsmgﬁggyg_ggg RO iR b 83 M3/DAY N/A 20C1131-C01-0800 SHT 2
CONSENT FROM H,0 INNOVATION. 00 [04/23/2020]INITIAL RELEASE vD. [ RD. [ HC. | AM. DO NOT SCALE PRINTS SHEET: 1 of1

7

3

1


david.longtin
Polygon

david.longtin
Callout
SKID BY H2O Innovation. Included in supply?

david.longtin
Callout
Ok same container.
See to go to existing?


Appendix B : Current STP



t4 €
00 €10 ..Em,moc.gm.mmmej SN Aep/ew 917 -, [Frp— N an OH oW AYYNINNZ¥d | 9102/90/0¢ |
NOISIAZY NIBAN ON 3105
ANIWIONYHEY TYHINGD TYOIH1L0313 .
AN "INIQYIT3aN
YHIANIVLINOOD HILYM FLSYM OAdev] ONI | w11d [Nmvya NOLLdIM0S30 NOISIATY ETIo:
EANTY NOISIAZX ONIMYHA
SININOdNOD TVOIHLO3 TS
M3INdOL
_Il. 14 |
- E6Z - -
_ = pr— #921
»Iu..“wlli_m T -
HOLO3130
NOBYYD HONS
a El 4]
| — S —
_ _ LOLSE YNINNTI
———  ——— I
=
10188 YHINNTI =
o o
3

NOILYWHOSNI 804 LNIWNJ0a

T004NS 4 STO0-WOA-5.2-0T0-052-0-5TS9

posnbas worsstuqns saquns ou avidoo [ 7

STIGIS PUE UOISSIWIANS AU 1IGNSO) PUE paI0U S0 osinay
poanond tou oa L €|

SMeIs pue UorssIWIaNS 1@y o1 patou s suondan i poaaoid [ Z|
smrs pue uorsswans ou o1 pooaoia [ T,

T1OVE OJINDV
Al

SNIEIS JUIWNI0Q 10PUBA

T W9LZ

- W0¥2

= VA 144
W/ 60€




7 i

2000-T09-5£859N

HIANIYLNOD ¥ILYM LSV

fep/ewi g1z

NN ANV

g w8 o aSpyrcany
=
an | an | oM AMYNINITZN | 9102/90/08 | 00
Gredv] ONJ | u33d NOISIATY v B
a

TANVd O/1 3LOW3Y - /

1# Y3INIVINOD
J-a NOILO3S

1 Jo=r]_=] | | ==l | 1 1 . 7] T = I BN B B ) [ ) i IS

X08 NOILONNI dWNd SNISOa

| ]
SNIOW NO 1Y€} ——tmemt

apziol[32

WA -

HIWHO4SNYHL VLT3

C# ¥3INIVLNOOD

0-0 NOILO3S Y3 LVYIH NOILOIONOO

™ Well -
\l ¥ILVIH NOILOIANOD

XOd NOILONANM INVHEN3W _II — WAL6

—713INVd TOHLNOD NIV

o

S8

T3ENVd AN \\ _i JLGL -

— 661
- 5802

- 0P -
- #4092

SSIADINVL H¥3LVIH

1

L




¥

14

L
&0 TN L
00 7000-T09-5£859N SN
NOISIATY HIFNNN ONIMYHA 31v0S

LNIWIDONVHEY TVHINID TvOIML0373
H3ANIVLNOO dILVM JLSYM

3L

Aep/gwi gLz

NN “INIAYIT3aN .

ISIMEIHIO
ALON BEETINA

LN 3725 LON OG) aN | an | oW

on

AYYNININZH

aeys o pmmou
L]

[ 10z/9010¢ | 00

1 00 1 NOILYAONNI O NOM: LNSSNOD NILLINM SSFudXI
LNOHLIA 30YW 38 TTVHS INJANOOQ SIHL 40 35N

HAHLO ON LNINd CIYS A8 CILNASTHTI INFAAINDS
HL 40 NOILYHZAO ONV JONYNILNIVA NOLLYTTYLSNI

FHL ALYLITIOVE OL S1 INFWNOOQ SIHL 40 ISOdHNd FHL

NOLLYAONNI O°H 30 ALY3d0¥d 3HL

QAddY.

2
o ===

NOILd[4DS30 NOISIAIY

==
Siyn  JAZM | NIYAZY OL 34 ANV AS AZHSINYNS THY LN SIHLNO

NOISIAIY ONIMYHA

NAOHS V1¥Q NV SNOJ LYOIJI03dS "NOILYWHOANI 3HL
310N

L# Y3NIVINOD
4-4 NOILO3S

¢# 93INIVINOD
3-3 NOILO3S

- 43

XOg NOILONNI ¥ILYM MYY

HrET

W4082

- TANVd AN

- S%10L -

X0O8 NOILONNI dWNd ININT443

L -
sl
- Jekit

- — Maal———

L |

A

N



14

i
00 516 b Mmoo.ﬂom;mmmmoj SN Rep/cw 912 e ECCRTL [ A 90 NOLLVAONNI OFH O INISNOD NILLIIM SSIHdX3
NOISIATY — REEEN] sz ONIMTHA = uruzu_n«o NOLLYH3JO ONY JONVNALNIVA zo,nﬁﬁmu%us
LNIWIONYHEY T¥HINIO TYORLO03T3 . ® L ILVLIIO 0L §1 INFANDOT SIHL 30 35 L
NN "INIAVITIN NOLLYAONN O'H 20 AL¥3ACHA FHL

HINIVLINOD ¥3LYM JLSYM

=K ]

NOLLJINOSIA NOISIATY

A3Y | NIvIN3H OL 34Y ONY A G3HSINNNS Tay

¥r+
-ﬂ—|_>

(o]

I

> 1

num—m.rﬁw_wu.hu.._w: NOISIAZY ONIMYST NMOKS ¥.1%0 ONY SNOILVOIAID3dS NOILYI
M¥NVL NOILYZITYND3 MNVL NOLLYZITYND3 o~ ANVL 2i803uv

-

X

O]

T




¥

L

3

0 LN L EiNEG TV 10N OO an o S| .
00 Z000-108-5£859N SN Aepjgwiolz i e e v o omrn [ irrie Soui 38 TS INIANB00 SL 30 380
NOISIAZY HIFWNN ONIMYHU 3TVOS UIHLO ON ININd GIYS A8 U3LNISIYIIY IN: 3

NS A S 5

INIWIONVHAY TVH3NID WOIL0T 13 AN ‘INIGVITEN 0 L S0 G151 (N0 S 40 SS0umNa L

e o e
HIANIVLNOOD Y3 LVM JLSYM ST, QAcav NOILJRIOS3C NOISIASY NIYIZY OL 3y PN T
. S e WG V0 O SNOLVILITAS RO Lo

Azl
¢# Y3ANIVLNOD
9-9 NOILO3S
wor Eww m__\m,__mM | MNVL ILINOTHOOAH
— YIMOHS ALTAVS ~ L# dNNd SYMWSVY

Z#INVL INVHENIAN

C# dWNd SYM/SVY —

\

Ll

124,66 -
9,801
6L

AR

\
\ JLIYOTHOOdAH WNIAOS
— W3LSAS ONISOQ ALINIWITY
= Z#t Y3T10YLNOD'AN

3710A03d
¥3ILVM ONINOISSINNOD

- %86

e

LYNYL INYHENAN




14

r z %
< LI 3790 oo
00 Z000-109-5/359N Aep/gwi gLz R SUES Uiy WSRRp— L ST ST T AMYNINIISYd | SIOBIOOE |00 NOLLYAGNN! O°H MO LNSSNGO N L1t
~ uu E UoREAcU) “LNOHLIA SQYW 30 TTYHS L S
| Notsingy HIBWON SNIMVHD 308 M3HLO ON IN A8 03N
vea) ___37vos] 3HL 40 NO! V¥ JONVNL
ANIWIONYHHEY TVHINID TYOI¥LO3 T3 AN INIAYITIN 0 ECTETIT LNIWNDOU SIHL 40 3S0HNd FHL
NOLLYAGNNI O H 10 ALYTdONd THL
HIANIYAINOD ¥ILYM JLSYM OAddy| ON3_| u33q |mivens NOILJIM0830 NOISIAGY Sl IAd9 | Niww3w oL suv ONy A9 O3 4 34y LVMG SIHLNO
N Py T o NHOHS Y190 GNY SNOLLYOI034S NOLIVAROAN L
Z# 43NIVLNOD

L# dAINd SYM/SYY 7
L# MNVL INVHENIN —

H-H NOILO3S

8-01-0520-600-52859N ONIMYHA 33S

Vi HIMOTE INVHENIN —
\
MNVL ALINITYYTY — \ /

L#¥3TIOHLNOD A'N | \

L dNNd d10/ 3LVYIWY3d |

— AN

[ MNVL ILVINNAL

0%-0620-600-5/859N ONIMVYNQ 338

- d3IMO1d $3030dd

0€-0520-600-52859N ONIMvYA 338
¥IMOTd NOILYZITvYND3

912

- i8vL

ez

01-0520-600-52859N ONIMYYQ 338
— 2# ¥3MOT8 INVHEWIN
Zi# dWNd SYMWSYY
CH# MNV.L
ENMEEIE




HOLIMS LOINNODSIA SdNNd JdWNS —

— X08 NOILONNF ¥NYL 39aN7S

¥ N330S aNIid
~— 13MSVYE HSVYL

1 | [4 A_w | 4
. SLNIYd 31¥DS LON 00| an an OH oW AHYNINIS¥HC | 9102/90/0€ | 00 2 %)
00 wootogszeson | SLN feprew 91z R i T o e
NOISIATY HIBNNN ONIMVIQ 3OS s 1 SRIO ON LNIMd QIS A8 SE¥d3
I - . 31 VIOV 015 (NBABOA B0k 46 38 Tt
LNIFNIONVHAUY IVHINIO WOIHLOT 13 B Smvmmal
NN INIAVITIN =R e - NOILYAONNI O"H 40 AL¥3dO¥d FHL
HIANIVLINOD H3LVYM JLSYM ez Onddv| ON3 | §33d [ NOILJINOSIA NOISIAZM S0 [ATH|  NIWW3N OL 34V GNY AB O3HSINGNS T LN SILNO.
3SIMYIHLO r— NMOHS V.1VQ ONY SNOILYOIIIO3dS 'NOILYWHOLNI IHL
L QALON EETWA NOISIAFY ONIMYHA ‘3108
L# H3INIVINOD
r-f NOILO3S
A4
ANVL JWNS YINVL QIOV ORILIO
W3LSAS ONISOQ IOV ORILID #3iINY.L ONIGIOH 39an78
B £ e e B St [ 1
v A
‘e LY A 3
_ﬂ i e : i
3 \ I 3 ;
] - -
T 3
| ] ___ \ \ N
{ \ [ 9,
[ | 2 -
- Wb - | ____ / N
f ____
/
HLOIMS LOINNOOSIA SNIIHOS INIJ — | _._
\
\
8 NIFHOS INIS




I

¥

14
Rl . Reprew o1z B T e AR SH0Z00E 80 T v o oozt v soavor
e I 3
NOISIAZY HIGANN ONIMYHC 308!
LININIONVHEY TYHINIO T¥IIHLOIT3 .
NN "INIAVIN3IN 0
HINIVLNOD HILVM JLSYM Jsmane OAddv| ON3_| w334 |Nmvad| NOILJIOSI0 NOISIAZY ETo7 I
EER I Q310N SSIINN NOISIAZY ONIMYHT 310N |

.%N_ A

L# Y3ANIVINOO
M NOILO3S

HIMOHS AL3dvS




— E AT € 4
00 7000-T09-52859M S'I'N Aep/gw 91z N BT O ettt et s o epmyrocer gk f_OH ] O ABYNIWMZNG | BROZBUOE | 00 | \o:LwaoNNI OH WOMS LNSSNOD NILLIMM SS30X3
NOISIATY HIGWNN ONIMYHO 3Tv3S %DE_ xuUﬂ%.mﬁtwMW,MEEW/WAAHM*MMWHWMM_MWSZ tﬁzm_www
LNINIONVRIY TVHINID T¥ORLOI 13 . 0 1L TIVLNOVS 01 8 LBANO00 SIAL 40 ISCaa Tt
YINIVLNOD ¥ILYM TLSVM AN aNiaviEw 2 Ghaav| ona | o NN O H 20 Awadoba
SN = L i Vit o S0 b Iago MO L
EXEIS Q310N §S3INN NOISIATH ONIMYHA ’ e

qezlorloz

Wl -

11-02£0-900-5.859N DONIMVYYQ 338

NOLLO3FNI ONISOa — |

T1NOILO3S

i
L

W-W NOILO3S

- 3y -
WJAEL -

pads
e




NOLVAEON 501 INAN1500

4 |

4

WYALVAH  WH
JATVA TOULNOD ONVH  ADH

WALYIH  H
NANTOD NOLLVIEITYD D04

NIdO V4 O
QISOTO MV D4
(NMOHS LON 41 L1NVAZA) 1SVTTIVA 14
¥ISNAA1A IT96NE INIA
WELU oy
¥0LONaE a3
ANTVANOTHD  AD
¥ASA4410 FTESNE ASUVOD
JLOLNING 18
¥INoIE 8
AMANS UMY SV

UALLIASNVAL 19A9T
MOTHILIMS TIAT]
HOIH HOLIMS THATT
YALLIASNVYL ONLLVIIANI TIATT
MITIOUINOD ONILYIIAN] T3ATT
MOLYOIANT TAATT

ADNYD TIATT

LNAWATT 1A

AATYA TOULNOD 1HATT O 4138
MOTINYYIY TIADT

VL

HOHWAVTV TIATT  HY1
SLINFWNALSNI THALT
HOIH MOTHOLIMS 2UNSSAUd 1184

NIOS ¥O d/ “1AANOD TYNOLS SSTHd

HASNAAIA TTEEOT TSYYOD

AIMOTE (UES0'ID ATIYAHON
“SYONANIND NAIO ATTYINNON)
ANIE IT0V1DHdS

(WNNDYA) MSTA TUNIANY

¥IMOTE

AALLYUANADTA
(FUNSSHAL) ASIA TUNLINY

¥IMOTE

INFWHOY1dSI FO14TH0 MOT3
El Od

WOVYHIVIA

HANAAYA NOILYS TN
UOSSHAINOD ATV

YANIVYLS AYVIOWAL

=
\/
)
0
¢,
—
=

o=

AVONARLLNTD

STTOHNAS dWNd

TVANYI/OLOY
NOLLON4 ONISSTIOUd TVNDIS
SNOLLONNA INFWNALSNI

NOLLYNILLSIa

1 LHS §000- 1003
NOLLAPDSAA
SLATHS WAHLO WOUL/OL SANIT

NOISIAZY e

m uolEAOUU] OH A LON

uoneaouu] O°H A€ AINS

AMVANNOL s

NOTLONM WALNGNOD

TOUINOD QIAVYHS
$OA A0 '1d AYYANODTS

TOUINOD ATUVHS
SOA WO I1d AMVIWDId

ANFWMELSNT

RIDSIa

=
)

D
= e
NILLINSNVYL TNSSTHd YO TYIINOD = ; JEANVd [ QIINNOW H
AANTVAISYI TN UIY AUV TATVA AL2MYS SSTMd O 1738 YHZUTHELS AN AATALLNACH TYIRIFLYN — NOILIPDS3a TOYINOD NI | ATTYDOT
AOSSTUINOD WY OV MOTHDLIAS TSI WANIVYLS A P /AZSSANTT - OIHIS SS9IEY “IOYLNOD MO @A
HOIH HDLIMS F90SSTH . PNINTA Y0 YoIoNaE ] SMOMIY NOLLIMA NI == < STOGNAS NOLLY.LNANMIISNI
YINOWLISOd  AZ | yg) | NSNVAL ONILYOIANI S¥NSSHtd ANVUHNAN NOLLYANILNODSIO Hdld —\%— ONLLYINOTY
YHLLUASNYYLNOLLISOd 47 JOWINOD DNILYDIANI TH(SSEI YOLON N et
NEJO HOLIMS NOLLISOd 087 WOLYDIANI THNSSTH UIIWNT NI |+| -
QY80I HOLIMS NOLLISOd  ISZ HONVYD TUNSSIUd NAN0D FRARN O =——| ANITOLLYWNIND —5— IO141N0/da
WOLVOIANT NIJO HOLIMS 017 1DLIMS S8 TVIINAYNAIAA  HSAd NOLLVYEITYD ONMIAL DB i m ONILYTNOTY FUNSSTA
HOLVOIANTASOID HOLIMS - D17 | 33| [INSNVL DNLLYDIONT SS¥d 4410 11ad WAXIN DILVLS E 6
UOLYDINTNOILISOL  1Z | 401 yOIANT TUNSSTHA TVILNTALAIA  1d (50U OLOT XD ANITWNOD ——b=— .
YOLYIIUNL 440/NO YOLOW A HOIH TYNSSH¥d TYLLNTYAIAA  HAd LNAANIVINOD uuuuu-1§ = (INH 0L O7Td X3) INITWWOD —0— E AV AVM-E %_ %
TOULNOD HOLOW DA ATVA TOULNOD SSTUd OT 4138 ADd WOINTHD 7 \ VXN GHZBHOLON SHINLLO AG “INIT SSADONL EEHEH—S xaiwon (N forn
PRVIVHOLON VA YATTOULNOD TUNSSTHd  Od E B i — € TTINO NOLLOAINI »
UOLYOIANI A33ds 1S MOTNNVIY FUASSTYd  TVd - - VENIATROIOVE NI
UITIOUINOD S ww HOIH WYVTY TUNSST¥d HVd oLs a.ﬂ ANIT SSTI0U NIVIN e = :mm.w._ AN
C iy T 3
_ 1 SLNANNYLSNI TUNSSTAN TAAFTITALS-LVOTS Q _uﬂﬂ ADOTOHNAS HNIT Anaavd ) z_§aﬁw__w_wﬂuw _lu
UOLVOIANI NOLLISOd HOLIMS ANVEL | NIOS 4O "4/l "LFANOD TYNDIS MO Ad = OLLYY NOISNAWIQ QUVANYLS  ¥dS
HOLIMS ONVH S MAZIIVIOL MOT4  O4 TIGEHDS  HOS T E ond @ KA
SLNIWMTILSNI SNOINY TTIOSIA FATYA 440/NO HO TOUINOD MOTd  Ad WILLINSNYYL WANIVALLS DILLYWOLNY THALS NOTEYO GANITHAgEINY SO NLIANDYIN @ ERGECINN | > )
“108 YO ‘¢/L ' LIFANOD TYNOIS TYOILATYNY AV MOTHOLIMS MOTd 154 TEAFTOINOSVELIN e AARIOTHD TANIAATOd  DAd =
WALLINSNYUL TVOLLATYNY LV HOIH HOLIMS MOT HSd € ANITAHLIATO0d  3d ALNTH VUOFINI w0 B Dad
MOTHOLIMS TVOLLATYNY ISV ONIQHODAU MOTA Wi ANTTAHLIA 104 ALISNUU-HOIH  HdAH EINT | D
HOIH HOLIMS TYIILATYNY  HSY WALLIWSNYNLONLLYDIONI MOTd  LId i NOW AULINA 1T ]
WALLIASNVIL ONILYDIONITYNY  LIY HTIOULNOD DNILYDIUNI MOTd  Old P THALS NOBUVD SO TYWHEHL iy WOVHHAVIA q @
WATIOULNOD ONLLVOIANI TYNY DIV MOLVOIONI MOTd 14 MALVAH NN g DNISNOH FANOTHD TANIAATOd GILVNDHOTHD  DAD € AT¥ELLE ey od
YOLVOIGNT TYILLATYNY IV INAWATI MOTd A4 WAL IS IDARLAVD TAILS SSTINIV.LS b0E NOHYYD MO SS Th0E
ANIWATITYIILATYNY 2V AATYA TOULNOD MO ADd " TAALS SSAINIVLS 91€ NOFHYD MOT §§191€ HATYA F10EEN i Tivara A DAG
MOTNEYTY TYDILATYNY TV MOTWEYIVMOTL TV HALVAR QASHaNn Lufw-\ AL SSTINIVIS YOE  SS Y0E " mm.k_%\_‘wmkw,m HELLIAYLO8 p_t Tva pgd DOd
HOIH WAVTY TVOLLATYNY  HYV HOIH WAVIV MO HV 19918 SSTINIVLS 91€  SS9IE QISOTON NIION
SLNIHANMYLSNI IVOLLATYNY SLNFNMALSNI MO [ STOHNAS LNANAI SNOILVIATIGEY ONIdId STOHWAS YdLINMOTH STOHWAS dATYA

— —
o v 13ans SINATTVOS LN OO v o 3SY313 TVILINI [9r0zisores| 00 'NOLLYAONNI OH WO2 INZENOD
€0 1000-100-€.859d VIN LINN IZI83NIVLNOD d oo | PSR T SERE e 2 s F SBpaymau v | os SINIWWOD d3d SV |9102/90/62] LO_| N3LLaM SS3aX3 LOHLIM 30w 38 TIvHS INFNNDOA SIHL
ol : 208 LM o > 40 ISN ¥3HLO ON LNi&d OIvS A8 03INISIed3 INIWAINDI
NOISMTY HIBNONN ONWYNG o Y SININNOD ¥3d SY QSISINTH | SLOBILOMGE] 20 SHL 40 NOILYH3dO ONV JONVN3 LNIVA ‘NOLLYTIVLSNI
Fa— 0 v [ as d 1718 Sv[sLo0zre0s60] €0 3HL SLYLMIOVA OL 51 IN3ANG00 S 10 380du 31
N3O SWYHOVI aNIAYFEN e i ——
NOILNIWNHELSNI ANV SS2004d M anddv | ©N3 | aHo [Nmveg NOLLJRIOS3A NOISINGY | o7 FET] NIVW3 OL 34V ANV A8 GIHSINNNA 38V LN SIHLNO
ASIMYIHLO NMOHS V10 ONv SNOILYDI4103dS ‘NOILYWHOANLIH |
ENT QAION §S3WN NOISIAFH ONIMYSHA “Fion
SNIWTISOWIIN 1
INOd L3S 48 OLOV-340-ONVH  VOH vatses S02KI0m0 LATLNO NIVIA % (4dAL YOLVN IOV
QAONITOS 108 ARIQ AONENDIU ITEVIIVA QA (9 ASOH/OLL IVLSI¥Ed ONIOVAL LYAH ANY) SdOLS TIAVAL
TANVAYINOL  dd ¥ WEONAHY
WOLDALAA dWIL IONVLSISTY AL SSTNNOILL NOLLVINSNI i N _q
ALAUSIST  STY CTANYA ONFLONTE O NOLVINSNI - oA (AL ¥OLYNIOY
NOINGDONAAN 16 TANVA TOULNOD NIVW  dOW SNV AN YL AIINAT —— ANY) SAR¥EAO ONVH
VLINILOE NOLLONAT NOLLVAIXO O XOGHOUINN w8l o INAANIVINOD aNZQ3ddVD  C—
I ‘ . = BN (34AL YOLVNLOV
YHLYHANOD DILYWNIND OLINTNAND  dft SNOILVIAZIEEY TVOIRLLOA T a7dnoa IONVIHANIE | = ANV) ¥INOILISOd
MV INTWORLSNI VI MO O ATANGS TYROS AVMNYI
N'I0S ¥O ‘@1 ‘LATANOD IVNDIS WAL AL ~
- . ONILYO'ld ¥O TTAISYTNENS
e ANIVA A40/NO O TOUINOD dWAL AL ONIIN03 A3A00¥ —J f— Nown —jli— NOVHHAVIA
NIDAXO am_>.5m_m5 oa WALLINSNVYL TINLVITdNAL  LL LNIOI NOILVTOSL —— NOILOINNOD
ALIAILONANOD ~ NOD MOTHOLIMS TUNLVIEINIL  ISL A THIXITINOISN VXA agavaune ~°
FOVININYETD .__UN HOIH HOLIMS TUNLYYIIWAL  HSE WNMOVA a8
OIH HOLIAS UNL Al SL § 26N 1ISOH _ onILDATE
JONVLIVY ﬂ@ LUINENVEE ONILYOIONT WAL LIL OIS LOANNOISIA SOIND |_MDI IONVTL —] =
SNOLLVIATHEE HINGD ONILVOIONT 6WHL  OIL G % Q
e 0 ONL I STOANAS ¥ SNOILOANNOD ONIdId NGO YA
HOLYJIONI ANLVIadNAL 1L WHDUVHOOHUNL nﬂm? OLLVWNEN 04
IONVD DUNLVNIINIL ~ OL INAWADVTISIA FALLISOd -
@ INTATTE TYOLVEINAL AL QEOEA T ] QEMLDN0S | aaavauEL ] 40TV
TN TIOMLNGD THOLYYAAWAL DL SNOLLOANNOD .LNAWMILSNI OIVWOIND D4
WYY FUNIVYANAL  TYL UIEAVH) MOTd P— BidBvaany
NAVTY FULVNIdWEL WAL (NOILISOd 1SV IV D)
NOLLONNA J1D0T MIOTIZINI DILYWOENd
YTAUA AV
MO TVRDIS TIATT QILVUIOIYITY ONIALAN TVYOINAHD v 4d1a STOENAS MOLVNLOV HATVA
WO HMLROD TIATT HASNAIA TTHANS ANL I NOILVWN(SNOLLIGAY WIMILYD IS
[sonnoned

ASVITIY TANSSTAd

UTAVIAE WNNOVA

ASVITAY WY

% 0 (F s =

QIONTTOS AVA-1 A3

Z

AIONTTOS AVYM-E

AIONATOS AVM-T

P ——

[

[4 |

3



NOILVAWEOIN! 503 ININN200
2000 5000014502 0107052 7575

I

€

4

Lo L A33HE SLNI¥d IWOS LON 0T i e OH | OH | SH | o'W |Az OL¥3IIWALIGENLIATYA JIN10T13 OL GIONIT0SIAWA 31¥9 OL TIVANNY. NOILYAONNI O°H WO¥d INISNOD.
- = i SHAINAD TN I TR o A'H AH SH dWN WWOD ¥3d NILLIMM SSTHXT LNOHLIM AV 38 TIVHS LNIWNOO0A SIHL
1000-L0Os .mmwmm: AVA/EN 912 w2 | LopeAcud - G - ws_s_oo <z 50350 3HLO ON LNRid QIVS A8 G3UNISTd3 INFWAINDS
ws QH] OHY SHY JW HL 40 NOLLY3d0 GNY SONVNZLNIVA 'NOILVTIVLSNI
kAT OH|OH| sH| dw FNNOD ¥3d € HL3LYLMIOVA 1 S1 INFWND0Q SIHL 40 380N HL
AN39T SWvHOVIa d1S INIAVITIN 2O i a\.ﬂu_,\ %z.m._. am.ﬂv _z\m<<“a NOILdINOS30 NOISINZH — PN E Ry 6
NOILNIWNHELSNI ANV SSI00¥d 2SMIHI0 \HAOHS VLV O SNOLLYO1 10345 NOLWSOLLAL
Tun Q310N SSITNN. NOISIASY ONIMYHJ Fion
NS —=— INIOL NOLLYIOS) (BdALYOLVOLIY
ISEL ALNOZINI ANVIEWIN 1IN OLNY-440UNVH  VOH AVMNVIN ORELNEDDT LLVIOSL g \ %
MNV.L ¥ i ANY) SdOLS TIAVYL
SNAWFISOUOIA SN TATHA AONINOTE FTHYIIVA (A FSOHDLLTVISNEL | HDIAT —(}— /ITEXTHNOTSNYIE
INIOdSTS  dS TANVA ¥AMOd  dd VL WA pt ﬂﬁ;ﬂ.ﬂua % NOIN —{|}— ) }
ANV ONHIONTY  ORM (HdAL YOLVOLOY
@ONA10S 108 Tl NVILS=S ANF Tdid AAddYD  C— ANY) SARRIAAO ANYH
WOLOILIQ dNAL AONVLSISTY awny TANYd TOYINOD NIVIN dOW U:t.uux_m—nn—
ALIALLSISTH - S XOHNOLLONAL  df - e i _ JOIHY IﬂnT (J4AL YOLVALOV
NOINZOO¥AAH Hd ﬁa:.ams u__yﬁﬁ« IW\ LLOA T -] ANIENNL TYOLLYAA LOENNODSIA M2IND ANY) YINOLLISOd
“IVIINSLOd NOLLONGTY NOILVAIXO  d¥0 NTI0& “LHAA NDISdNAL AL NOLLVTOSNI = MAVIOIA A
YALYIANOD DLLYWNANA O.L INTRRND JWAL AE QITIOUINOD ININATA XL o SOOI NOLLVISH LoaNNOSSIaIND ~4b
VIV INGNONISND VI AATVA 440/NO MO TOUINOD dWAL AL YIANA ¥V ONLLYOT %O A19ISHINANS INAWNIVINOGD oy WOVHHAVIA
dOLS ADNAOHAWH  dS3 HALLDASNYRL TUALVIINAL - LL a0 QALVISOTII 218000 HONVI4ANIE | =
. o MOTHOLIMS TUNLVISINIL TSI NOILOANNOD NOLLDANNOD TIONYTA -
ZH_O>\M_W\“H>VLNNMWA ﬁ.w“unw_u HOIH HOLIMS TUNLVIIdN HSL /Vl Gm_n“_«.gél I_ OHLOFTE
IOVIENINYED D WALLIASNVYL ONLEVOIONI dNEL  LIL & WNOVA STOUNAS DNIdId
: : ¥ETIOWINOD ONILVOIONI dWAL  OIL /{l“\\ NHdO TV m
WOLVOIONT SMNLY¥HIWAL 1L DILYWAAN
g F o azaram ~ Y agavaHr ~ Y
SNOLLVIAZ, 2ONVO MINLVYAINIL DL (MO INTWEOV ISIA FAILLISO
m>._.$_ INSWHT TUNLYNTINIL L RETRTE] QEMLTIO0S | FSOTO 11V E
WTTIOULNOD TUNLYYAINEL  OL SNOILOANNOD INANAHLSN JILVWNIN
MOTWAVTY TNLVIFINIL VL HHDUVHOOMINL: ONIOYHIAY (NOLLISOd LSV TIVD)
. 3 S )
t HOMH N¥VTY TINLVYEdWEL  HVL “TTIND NOLLOAINI » WOVAHAYIA TR0 50 LIy ANENd W
1 SINTNNYLISNI AUN.LY UAdWAL o1 OTHELNG
ﬁ 5 40 /I LIFANOD IYNDIS THATT AT (QESOTI ATIVIWHON 1T IVIINTHE4AIa STOHWAS YOLV1LIV GATVA
THATT AE AFTIOUINOD LNIWT 1T X1 ‘NEJO ATTYIWION) v WTAMALYD 30INTS
FATVA JIO/NO 4O TOULNOD THAWT A1 YIMOTE TYONINLIND ANITE TTOVLOTIS ONPSLINTVOINTHD NOLLYWWNS/NOLLIGQY VAL _
YILLIASNYIL TAART 17
MOTHOLIMS THATT 181 (NONDVA) NS10 FANLINY _ﬂ TVONYI/OLOY FSYATA THNSSTIL
HOIH HOLIMS THAST  HS'1 (MOSSTAD SI THOLY 5 TVONARLINGD NOILON(d ONISSHOOUd TYNOIS
YILLIASNVYL ONILVOIONI THATT  LIT WAMOTH FALLY HANHOTY A0
HATVATOULNOO ANVH  ADH WATIOUINOD ONILYOIAONI TIAIT I TTOUMNAS dld SNOLLONAA LNGWMALSNI ADVIRIEWIOVA S
YALVAH  H YOLVOIANI THAFT  IT - —
NWT00 NOULYNEITYD 004 90V TIA o1 . HOSSTINOD MY [ X NOLLYNILSAQ NOLLON ¥ILOWOD ASVA'TIY WY =
NIdO VA 04 AINTWATE TIAT an WIMO'1H =
i : ININIDV1dSIA FALLISOd L LIS 1000100
@asoO MY Od AATYA TONINOD THATTOMY 4THS  ADT HOLNO MO'14 E NOILIDSAA o . .
{NMOHS LON 41 'TNV43Q) LSYTNV4 T4 MOTANVIV TIATT v TOYLNOD UFUVHS QIONETOS AVM-Y
! a i SLATHS WIHLO WOYA/OL SANIT $30¥0 'Id ANVANOOAS
YISO HTEENE AN @dd HOI WYYV TIATT  HYT TT8ENG ANIL WOVMHAVIA B
AL A - NOISIATY % QIONTTOS AVM-g  HXE
wo1onaa  aa SLINANMYLSNI TAT T waNgaWvaNowysind B “I0¥.INOD QUVHS
HOIH MOTHOLIMS HUNSSHUd  HTSd ATAANE ISYVOD SO WO I'Td AUVIARId €Y,
SNTYASDIHD  AD 1 \166 46 0/l “LNGANOD TYNDIS SSTId  Ad gy YANIVALS AAVHOdWAL —— -= SEHI0AS = CIONTIOS AVAe
WS44I H1HENY ISUVOD €D » > > $UESNA4d O TYDINOD =] vonzAouUl OFH Ad AINS =——
qo1ying  1a | TUSSTHd ALQITIOUNOD INSWITE  Xd AMYANNOH GINS o o)
O : VILLNSNVYL TANSSTH  Ld A WHLILLNAQE TVINALYIN INTNNYLSNI SLAUDSIA s X ) X
YHMOTE € SATVA ALLAVS SSHUA O 4198 ASd WAZITIHALS AN MANIVHLS A PN T T C TOULNOD MOTH
Aadnsuly sy MOTHOLIMS TANSSTUA TS ‘ TANVd | QELINOOW
ANTVAASVITIN AV ANV HOH :,u \s,m = :mm.b. 4 HS NNINTA ¥O ¥OLINAT X SMOUYY NOLLOTAIA MOTH  +— w— NOLLIRIDSIA TOUINOI NI | A'TIVOO']
3 . ONILYTNOTH
] &mommnxmms..w_m.ﬂﬁ m OV | NELLINSNYAL ONULYDIONI DINSSTHd Lid ANVIEWIN NOILYNNIINODSIA 3dld —}— THASSTHA MOVE W w_
g 3 YITIOUINOD DNILVOIANI HANSSHUd  Old yoron [ STOHGAAS NOLLV.INAWNILSNI
WOLVOIONI NOILISOd  1Z FOIVOIONT TNSSD 1 HEINNT INIT
UALLINSNVALL NOILISOL - 42 aDNVD TNSSTUd~ Od NAAT0D avaL s [ ANITOILLYIWAEND ONLLY IO TUNSSTUd
NIdOFIDLIMS NOILISOd 052 HOIH HOLIMS SST¥d TVIINTYTLAIA  HSAd NOLLYA8ITYD _E_
QIS0TD HOLIMS NOLLISOd  DSZ § : ONRIIM ORLDTTT VHLAAVION - 2re, TVNEHL Ui
ORI MO oS ory | WFH-LTINSNYNLONLLVOIONI $57¥d 4410 110 waxwoigvas - [T (500 0L o 1abxE) 0 HHGD C ) .
NOIYOIN 3OO HoLMS  opp | MOLYOIONI TNSSTHA WVLNTIEAI 104 14 AVMPAVAME % 7Y
O oS HOIH THNSSTHG IVIINTHSAAIA  HAd | |inamnivineo vamamo uuuuu-1§ (IAH 0L Dld X3) XNI'TWINOD
u —\
OUINOD OLON DA TATVA TOULNOD SSTU DRI 4T3S  ADd waXIN SYAHLO A€ “ANITSSAION —— — UINIATIE MOTDOVE NI
. R WATIONINOD THNSSTIA  Od ANIT SSTD0Ud AUVANODAS —— AANOAd HOTHD
WYY HOLOW VA MOTANVTY TUNSSTUd 'Tvd . pfils e ~
HOLVOIANI Q3345 15 HOIH WHY'IV SUNSSTHd HVd H SIS0 v ) NVNA/TINYS L
UYATIOUINOD 4dddS  OS TS ATLIWSN VAL i ADOTOHNAS ANIT
WOLVOIANT ¥AZITYI0L 100 SLNAATHLSMI AHNSSHH TIAITITALS LYOTS WIONFTIS _H_H_u_ =
MOLVOIAN INTYHND 11 NTOS MO mw\_zw_y_m.rze TVNDIE MO Ad i) a —ﬂ o @l K
WOLVOIANI NOILISOd HOLIMS ONVH  H MOT AT AITIOUINOD INGINEL T wu_ QEANITEVIYOW LNSWHD  TWO XALHOA  lulu o o gan bl DK
HoLIMS anve SH MIZIIVIOL MO A OILYY NOISNIWIQ (AVANYV.IS  ¥AS T/ € 14
A AATYA 440/NO MO TONINOD MOTd  Ad YILLINSNY YL WANIVYHLS JLLYWOLNY FINATHIS  HOS ECOSON | > 4
_ SINGAMALSNI SNOENV TTHOSIN MOTHILIMS MOTd TS FATTOINOSYUIIN 9918 NOHYYD QENIT ¥IgaNY SO
7108 O ‘d/T ‘L¥FANOD TYNDIS TVOLLATYNY AV R imap e HARIOTHD TANIAATOd  DAd 18] avo el D<)
IVOLLATVNY A€ QITIONINOD INDWITH XV . - ANITAHLAATOS  Ad i e
HALLINSNVRLTVOLLAIVIY - Ly ONILYOIN MOnt ANITAHLAAI0d ALISNAQ-HOIH  ddaH g = 6
> - i WOVYHJVIa
MO'THOLIMS IVOLLAIVNY ISV HALLIASNYHL ONILYOIONI MOZ. - LI NOMI FILONA 1 L B
HOIH HOLIMS TVOLLATYNY  HSV HATIOYINOD ONILYDIANI MOTI Old . TAALSNORMYO SO
WALLINSNYYL ONILYDIONT TYNV  11Y WOLVIIANI MOTd 14 YELVEH ENITNI PN ot FANOTHD TANIAATO AFLYNROTHD  JAdD E ATd¥ELLNE el o
WTTIOYLINOD ONILYOIANLTVNY IV INANATE MO WAL IOARLLAYD TTHILS SSTINIVLS P0E NOTAUYO MOT  §§ THoE JIANDYN ity o Tiver B DAD
YOLVOLANI'TVOILATVNY - IV FATVA TOUINOD MOTd  ADA “TAILS SSATINIVLS 91€ NOHIVD MOT SS191€ . €
ANZWATE TVOLLATVNY 8V MOTANYTY MOTd TV WALVAH QISHANNI H3LS SSATNIVLS $0E  SS +0E
) LS $52 % Tve b@gd DO
MOTWAVIY TYILLATYNY  TYY " £ ¢ g t AIWN0D  yypaINg
R Y vy vy HOIH W¥VIY MO YA THELS SSTINIVLSOLE  SSOLE ALONTE Taoras AE5070 N NTIO N
SINFANYLSNI TYOLLATYNY SLNHANALSNI MO'TA SNOILVIAHYEIV DNIdId STOHWAS YILINMOTL STTOHWAS JATVA

Fm——.

I

€



[IEEETTS i SINNA 31905 10N 00 - OH | OH H [ W [AGZ) OL ¥3130 ALIGIRNL'SATYA OIOTT3 OL CIONII0S 3A¥A 319 OL V8 YNYL oS 30NVHD [9102/20/L L] 40 NOLLVAONNI O°H WOR: LNISNOD
- e INIWWOD ¥3d SY A3SIAIX |910¢/20/€L] 20 | NaLLINA SS3MAX3 LNOHLIM QYW 38 TIVHS LNIWNOOA SIHL.
0110-100-6/859N AVA/EW 9L mmmﬁnmﬂaﬂﬁ.a. aaabbeati] INOTTH IXE] H| dW
“NIANON ONIMYNG 3OS B R 5H | OH H| dn INIWNOD H3d SY 03SIATH [9102//0/62] £0 | 20 3SNUZHLOON LN ANV 48 Qe Ha T aaained
WYHOVIA NOLLYINIWNHLSNI ® SSI00dd I adl OB | OH Hl dw LNIWWNOD H3d SY G3SIATY ¥0 IHL 3LYLIIOVA OL S| INZWNOOA SIHL 30 380NN FHL
ONINIIHOS HILVYM MV d1S INIaYan Qe s Ju.} JHY SHA o 410 40 NOLLVAONNI 0% 40 ALH3AOHA THL
e aAddv] ON3 | oo Jewvag NOILJRIOS3a NOISIATY D] NIV OL Tt ONY A8 GZHSINNN 35V ININ SIHLNO
_ e NOISIATMY ONIMYNA NAMOHS Y190 GNY SNOLLYOLJIOIdS NOLLYWHOA! ,.uwcH_
AATVA GIONTTOS 1VOIdAL MOLOW TYOIdAL
WOLOILAA ¥VITHALYM 9\
AGSINO OL INTFATTY 201-dOWZHO9 "HAE DVA 009
MIAOD HLIM INVL INAS 000211,
(# YENIVANOD NI AIDY1d 86 OL INTNJINOA € WALVM QINETEOS
101-O1 THL OL NI DNIOD SINVNOdWOD T1V T Hoozel d voozzl-d 04 dNNS
AIAINOFY IS 0% 40 TUNSSTUI WAWINIA 1 BRGSO
FALON
(ANVL LHOIAH )

MOTDITAO Mm

G ALON

H16ZT1-AD

o)

Eipdy

MNVLHOAN'IS WOU
[1HS 0960100
MOTIIFA0 / INVOAA

08 HOS DAd ¥

2NV D904V OL

!
S
[
H
A [ LHE 02£0-100

= 08 HOS OAd T ¥ HLON
YILYM AINTTHOS FLIT vmw _-.\_h HOSNIS 0d

SN SINV.L DIFOUAY WO
e E VS Inaa el

L LHS 02L0-10D
WILVM

Ad FTHIXA T W2/ T

H00811-L
OvE HSVIL

a66Z61-AH

00t

€00TI1-¥08
€ NFFYOS AN

Osz@suve
YOUH/ENS € AFAN
SUHHLO AH
1 I10N
ALY M DNINSIT WOY¥A

L . .—uom HE 4;>L.g —E——

VELYM AIZ1aNssadd

AISLOC

A
dd ONIFNL F

WIMOHS ADNIFOYINT OL

V008
OVH HSYIL

WALV M AAZRINSSTHd

08 HOS DAd .T/1
08 HOS DAd W€

V66261-AH SINV.L O NOMd

D0¢

(- 1 LIS 0610100
WALVAM 4IZIVN0F

AAISNI FAISLN0

B

08 HOS DAd £

Y00Z1 1408
¥ NA2UOS ANIA

.4
SE 5

|5

a

= >

E‘.ﬁ
NE
Sei
=

£
3
E
2
g2

m...__ﬂ_uﬂ_._._o
dd ONIENL .+




£

W _1A02) OL ¥3L3W ALIIBNNL IATVA OILOT13 OL CIONII0SIAIVA 3LV OL T1vE MNYL dWNS JONYHI [9102/20/L L] LO
| LINIWNOD ¥3d SV AISINIA [910Z/L0/EL| 20
ANFWWOD Had SY O3SIATY [B10Z/4
ANIWHOD H3d SY JASIAGY [0L0220M] 0
L1INg SV a3SIA3 [9102/60/12] SO

NOILVAONNI O°H WO INSSNOO

NILUM SSI8XT LNOHLIM 30V 38 TIVHS INSWN20T SIHL
B0 ] 40 3SN¥IHLO ON INHd QIVS A8 (3 LNISTHZ INFNGINOS
FHL 40 NOILYHIAO ONY JONYNILNIVIW ‘NOILYTIVASNI
IHLILVLMIOVE OL SI INSWNJ0A SIHL 50 3S0dHNd THL

NOILLVAONNI O°H 40 AL¥3dO¥d FHL

NIVW3 OL 34Y ONY A8 Q3HSINSNS 20¥ LNRId SIHL NO
NMOHS Y1¥J GNY SNOILVOIJIOFS NOLLYWHONI 3H,

FloN

A3H

YV VER0GT-CND
aEnnEEE—[—

V0005 1-1
[3NYL NOLLYZITYNOF

<0 TA L 133K viN e = OH| OH] SH
0610-100-64859N e el ez np == o s [ | N
WOISIAZY HATNAN DNV Ea] AVA/EN 912 LORe: FOTE T 5T
WYHOVIQ NOILYLNIWNYLSNI B SSIO0Ud OH] OH]| SH
NOILVYZITvND3 ¥3LVM a334 5 a¥ | OH H
d1S 3INIavVINan o WH [ on3 | oo v NOILJINOS3A NOISIASH
ISIMYIHLO
L GAION SSTINN NOISIAIYH ONIMYHA
201-dDW THL OLNI ONIOD SINVNOINOD 1TV 9
WIAOD NOLLOTLONd §
DOV HOLVH ¥00d ¥
SNV.L NOILYZITYNDH FHLNO JOOH SI XOH NOILONOf FHL € /V00T61-d
(SYFHLO A€ AATTV.LSNI ‘NOILLYAONNI OZH A€ 3r1ddNns) JANd
dLS 40 WYTLSdN AT TTV.LSNI 968 O dVYLISYIUD T NOILYZITYND"
TIVISNI LON 1N€ FAIACUd LHFA0D 1 H25061-AH
P8/1998061-0HD,
FAION s || -
¥ ALON
A A
SHATUIE INIA OL 2 2
| —— ——— e — — —— ~ o
SR OLISICS DITOSSS 108 £ ot - ]
WALYA qIZITVO0F | W & €00061-L
= 2 MNVLNOLLYZI'TYNOH
| R
£ &
m m m
F. 105 55 WIES, s 6006 1-AH
| el Y Y o ————
| ~
|= g
g 2
_w IN3A 4
Iz z
@ =
8 3
_,H
z |
L €0S061-AH
| ||||||.V.ﬂl|.|||.|]|||||||l_
—

|

|

|

|

|

“

| Vuroel Al
.*T|,_1|H2~:Ium. T2 O1THIS S P0E ug

P!
b Ay
W80

|
|
|
|
!
|
|
|
|
|
|
|

(QIA HLIM) MOLOW dNNd TVDIdAL

ZH 09 ‘Hd € OVA occ@

ATHVIHYA
$8300:d WOAA

o

TVNDIS

VIMOTH

NOLLVZITYNOF INIHd

HE 0§L0- 100
AV NOLLYZITVNOH

(NOLLYAONNI OZH A€ LON)
SO LATTWOAA

g TEE—

WALV ALSVA MVH




- - -

NOLLYAONNI OFH WOM4 INSSNOO

NILLINM SST¥dX3 LNOHLIM 30VI 38 1TVHS INIWNO0A SIHL
40 38N HIHLO ON {NI¥d OIS A8 G3INISTHATY INIAINOI
HL 40 NOILY4IO NV 3ONYNIINIVW ‘NOLLY TIVASNI

3HL 3UVLITIOVA OL $I INIWNOOT SIHL 20 3S0dNd SHL

NOILYAONNI O°H 30 ALY3dONd FHL
NIVIWZY OL 35V ONV A8 3HSINMNA 38Y LNRId SIHLNO
NMOHS V1V ONY SNOILYOIAID3dS 'NOILYWONL 3L |

Fion )

<0 oL 13ans wiN SINRd TTVOS 10N OO QH | OH G2 OL ¥3I 3N ALIGIBNNL 3ATVA JIIOTT3 OL CIONITOS IATYA ILY0 0L TIV8 NYL JWS 30mvHO oL 0z/20/t L] Lo
0¢.0-100-62859N P Riereyv= -] MY IEYY d LNIWWOD ¥3d SY 03SINTH [9102/20/EL]| 20
NSy "NITNON NG 3108 AVA/EN 9L i )| HoRe oW | oH E LNJWNOD ¥3d SY G3SIAJY [8L02/20/5Z] €0
WYHOVIG NOILYINIWNYLSNI B SS300ud % wbioan OH 1 D H ANIWWOD M3d SY AISINIM [DE0LE0W0] #0
MNYL 219083V e cay | 9OH H]| d L1108 SV gISINTY [910¢/60/Le] S0
d1S ANIavITIn e S s [T ON3_| @iHS [Nl NOILJINOSIT NOISINTY g A3y
ISIMYIHLO —
RN Q30N §S3NN NOISIATY ONIMYHA
WIAOD NOLLOELOYd T
$5300V HOLVH 400d 1
FEION
THNVL INVHEINTIN Ol
Q:OW\O_F\QN. s T8 oA €
\
i
1INV ANVIENIN OL _ 9802(-Q8d
L LHS 0P£0-100) 3 B HS Jnd R
08 HOS DAd .€
WALV _— LAION
010TE-AY
. 94 TTEIXAT 2/
WIMOTH SSAIOU WON:
m
0002L°L VLIS 05 L0100
SINVL OIE0¥TY [ T IERENE S C MV HOLOVANOIR
B | SNSENG AEN
|osbas ona SANNA JANS WO¥A
I 08 HOS DAd .2

08 HOS DAd

T

08 HOS OAd \Z

TdNNd SV NOUA

| dWNd SV NO¥L

LLHS OL0-100

dWNd ONISOT IO A

DNIUML 3d .21

LS o103 |
ALINIIYYTY
(HOVN}




|

£ =

4

€ALON

L-865€8-Ad

Lok 133HS SINRid 3I0S LON OO "OH | OH | SH | N JAroL¥I N AIGEI 39 IO 0L GONTIOS I1T¥A 30 OL TV SNYL JNS W0 [SLOZIZ0TE L] 1O NOLLVAGNNI O°H O INISNOD
0v20-102-G2859N ap s | S e el o o s H [ aw INIWNOD 30 SY QISINTH [SLOZIZO/EL] 20 | N2LLINM SS3eX3 LNOHLIM 30w 38 TI¥HS INFANDO SIHL
N ONIMY; AVA/EN 91T i o CDDmE OH | on | SH| an “ININNOD Y3d SV QISIATY [9102/20/62] €0 | 20 35T 23HLOON LNkid QiVS AR GIINISTdT INIWAINDI
HE 3HL 40 NOLLV3O GNY FONVNILNIVA ‘NOLLY TIVSNI
E(w_w(_n_ NOILYLINIWNHLSNI % SS300d R slsare OHIOHI SHI dW ANIWWOD ¥3d SY ISIAT [D10ZENE0]| #D HLILVLIIOYS OL S INIWNIOA SIHL 40 F50dNd IHL
NOILVHLTId INVIGW3IN oy Q¥ | OH| SH| dw LIN8 S 910¢/60/k | S0 HOLLYAGNAI O%H 40 ALASONd
ey b —- E
d1S IANIavITIn M,Bm.wnmms; OAdefv ] ONF | D Jr NOLLINOSIA NOISINFY vt LEE) NIV OL 34v ONY A8 AFHSINNN F4V INId SIHLNO
3 m— NMOHS 170 NY SNOILYOI03dS NOLLYHO4
N Q310N SSIN NOISIATY ONIMVYYd E%_
WOLOALAA WVATHALVAM 8 SA'TVA QIONBTOS TVOIdAL FATYA ORILOTIE TVOIAL YOLOW NN S¥M / SYH TVOIAL {044 HUM) YOLOW dWNd TYOIAL
2# MANIYINOD NI 030Vl 96 OL INGWAINOT L
FAISLOO OL INGA TV 9 .
WAAOD HLLM ANVL N S h.w ZH09 "Hd€ ‘OVA 009 H 09 Hd € OVA 009 [j4]
Z01-dDIN OLNI ONIOD SINVNOIWOD TV % 2aA 7H 09 "Hd L OVA 021
ainodrt '
SINVL ANVHGWNEN FAOEY ATUINOTY 119 ¥ _o LHOIEH € 1
4
Q2AIAOY¥ TYY SNIVHLZ 40 TVLOL V VI R 13 315 FTEVRIVA 4
NIVEL FTONIS V U0 TVOIAL ONIMVYEA 1 SSTI0Ud WOU4
SAION ot VO ~ ]
S90%L, '.C-m ?:u- I .:—t._ﬂn—mﬁ ad VNOIS
a1
SINVL 35AN1TS OL L0 Ad 3 FLON. {
< Tisomwin ) - 1
ey 08 HOS DA »C 5o A
k S ALON
[t EVL) 1-009%L-d 1700091,
n dWNd SYAVSV SINVL ANVYENIN —
\v L679%LAH (1506 (-AH = 1-050pL-Ad HNVL JFOUIY WOMT
NV JIHOHAY Ol. LZS9PL-AN v LAEOREAD z LLHS 02£0-103
03 H. .
< ThEemm ) ARG {0 TR & DSOAE TVA GaLvauLaed
e [k o u I.mv B =] WIMOTH
- @ 3 — 8 ANYAANEIN KOS
i g / = T AHS 05L0°100
S 7 B 001-0 m OUHOS SSTHOE L oos WiV anvaEman
TV NIP
T 420 q
SINV.L SLVEIEd NOYS lﬂn_. L EOPEAR
| LHS OaLn- 100 -
_Hvxm:\s T 08 HOS OAd oL — =
-00016- T —
SINVLILVAWNAd OL  [-zsosL-AH L 00016°AN s #m..njh.ru\_.r Ll
08 1135 OAd «
HLVAANEd ONINE 2
< =
3
— 1-0006L-d =
ZH09'HdL "DV AOZL 1-8606L- >mW.M|® dWNd =
WITIOUINOD ALV =
AN &
o b
LA 1S06L-AD G J osHDs oAd T s
7 ) <
- ia.somwi g
TENNTE 0910 LHVAS & o]
ALISNAINI AN o -~ o
H10AOTY. vV v M (=]
| —{Jo :
WALV DRINOTSS NG SO Al OB HOSOAL AL
X 4 08 1035 Dl <
L-L6LesOL M 1-L65€8-01 M —

AN DNISOT WO

ONIFNL dd 4T/1

LBALER-AL

1 LHE 0ORO- 103
ALRNOTHOOdAH

\

dANd DNISOd NOY A

ONJENL 3d .71

| LU 00RO 100

AV DL




L | [4 l £ | ¥

€A L 133ME SINRsd TTV0S 10N 00 OH | OH | 'SH WN_|A02) 0L ¥313 ALICIGHNL IATYA L0313 OL DIONTIOSIATYA L¥D OL T1vE WNYL dWNS JONVHD [oL0z/20/L L] LD NOLLYAONN| O%H WOMS LNISNOD
S0 0S20-100-62859N VIN PR vyl b hiatitae] INEOYY BT H | dW LNIWNQD ¥3d SV GISINTN [9L02/20/EL] 20 | NaLLRM SSTucxE LNOHLIM 3OV 38 TIVHS INSWNO0A SIHL
EAINAN DAY L] AVA/EN 912 o el oH T ANTWWOD Hidd SY 035IA3H [G102/0GZ] £0 | 20 3SNUHLOON INkd OIS A8 GILNISIed= LNANGINDI
o o = - 3HL 30 NOILYHIHO ONV IONYNILNIVIA ‘'NOILY TIVASNI
WYHOVIA NOILYLINIWNHLISNI '? SSI00Nd TR i ) H W ANINNOD H3d SY G3SIATH [010XZ0/M0] SHLILVLIIOVA OL SI LNIWNIOA SIHL 40 380NN SHL
W3LSAS A 404 SHIMOTd d1S INIavITan o o] OH H1JdW NOLLYAONNI OH 30 ALS3dOM HL
] SN3_| 0O [NMvaidl NOILJINOS3A NOISIATY NIVAS O1 Ty ONY A8 G3HSINHNA JaY INIid SIHL NO
NMOHS Y10 GNY SNO!LYOIHIO3dS ‘NOILYWHONL IHL |
| Q3ION SSTINN NOISIATY ONIMVYHA = Fion |
2 WANIV.INOO NI AA0V1d 98 O INAWAINOA T MOLOW ¥IMOTE TYDIIAL
T# YANIVINOD NI 430VTd 96 OL INGWINDH |
TON ZH 09 ‘Hd £ “DVA 009
i £l L)1 =
YOH NH L4 LVIS
BT aN v
TALON
WIMOTE -
SSAD0Ud
AOFZSL
A0vTsL-d
H6SZGL A HISTSLAD AE8TSLd Ww M _
OVHOS §S THOE . s MBI
A1LTSL-ASd: T
T
eD129 1dS o 0010 [ q
WHAMO'IE
SSADONd
VOrZSL-g
VovzsL-1
JINY.L OIHONEY OL o 662SLAH V6SISLAH VISTSLAD M _
1 LHE 07L0-103. — e <} WALT WY
TR T T OLUHDS S5 THOE .€ R OFHIS SS TYOE .2 |-
oaA «me.-t VILZSL-ASd
BmEING i T C
)
v E.: TN 79 :dS Y0010
AL
AW 0
"Er-on
HIMOTE
NOLLYZITYNOH
oO0SL-8
020sL-4
SANV.L NOLLYZITYNOd 660SL-AH 15052-AD B
10100 — ] D—=}
E,” “_H”._.dNS,SOm Isrmssree e o9 m OPHOS SS T0E . WAL 4IY
Rl ¥4 1LO5LASd —
BOISLAO sIERN)
J Los)
Gty 1 BN 79 dS 210010
b
IR L0
Tai-0n




£ |

To € I3NE
06/0-100-62859N

WVHOVIA NOILYLNIWNALSNI B SS300¥d
WILSAS HaN ¥O4 SHIMOTE

<A MANIV.ANOD NI 40V 1d 39 OL INZNIN0A T
Li# WANIVINOO NI 20V71d 36 O1 INFWINOA |

SALON

NGILYAONN! OFH WOM INISNOD.

NILLLINA SS38eiX3 LNOHLIM 30¥W 38 TIVHS INSWNJ0T SIHL
403N ¥3HIO ON INIYd QIS AG 03 INISTeic3d INFWAINDI
3H1 40 NOILYAIdO NV JONYNIINIVA "NOLLY TIVASNI
3HLILYLINOVS OL SI INFWNOOA SHL 40 IS0dUNd THL

NOLYAONNI OH 40 ALNTONd FHL
NIVHI3H OL 347 ONY AG G3HSINNNA 30V LNId SIHLNO
NMOHS ¥1¥@ QNV SNOILYOIIO3dS "NOLYWEOANI SHL

ion|

suanos ovoa| - OH | OH | SH 7024 01 ¥313M ALICIENNL INTYA IRLOZT3 OL QIONTIOS FATVA ILYD O TIvE WYL KNS FONHD |9L0Z/20/L L
o A el oH | OH H LNIWWOD ¥3d SV 03SINFH [9102/20/€1] 20 |
; uope: - - T
AVA/EN 9le = A ou | oM H INIWWOO ¥3d SV 03SIASH [9102/20/62] &0 |
e OH] D H
1@ s ax | 9H a8
dlS IANIavinan s GAddv] ON3 | Ol waial NOILJI¥OS3 NOISINTH
3SIMYIHIO
Q310N SSIINN NOISIATY ONIMYHA
WAMOTE
a0ANTS
008SL-d
0z8sL-d
2NV 39d0TS OL HAEELAH 1585L-AD
LIS 0900103 > __“m et} — MALTI UV
AT LIV 3007 OLHDS SSTWOE LT 10} ON 4, OFHOS S8 " IWOE .T
JAA ¥T i 1LR5L-ARS,
[Fesng] T ol L7 dS ~
hii
SHATE 0
IMOTH
ANVIEWIN
400556
ZNIVILINODS A1y HOTPSL-Ad
ANVHENHIN OL ALSPSLAD " w_
- O—"} REARTR
I ) OTHOSSS THOELE o1 0VHOS S THOE .2
daavzl AlLrSLAL
m N 8¢ dS €
B 0010
ATV DOE0
¥amMod
ANVIENTW
YoorsL-d
U NIVALL ¥NODS M1V FozvsLey
ANVIEWIN OL - VISEHLAD m
< imwmm ] ; o— - wafiTay
WNODS MV ANVHETGEN OL'HOS S TWOE uE s_...u-}.whu 091105 55 TR LT
2aA T VIERSE AR
28/ e :
1 8€ 1dS e
JH/EW 00E-0

MOLOW MO TYOIdAL
201-dOW
ZH 09 ‘Hd € DVA 009

VOH N L1 19VIS




T |

oL 133HS — SIMNd TIVOS LON OO OH | OH [ 'SH 1102}, 0L Y313 ALIGISHNL IATVA OIM10TT3 OL QIONITOS IATWA 199 OL TIvE YY) dins 3owvko [aLazrzon L] 1o NOLLVAONN! OFH OMA LNGSNGS
S0 0640-100-6.859N s s | N el P on o [ sH | INIWWOD H3d SV GISINTH [SLOZ/Z0/EL] 20 | NaLLIEM SS3exS LNOHLM 30VIN 38 TIVHS ININNO0 SHL
NOISINTY. : ON ONIMYIG :37vOS| AvVA/EN gle bl | REALUL H H H 50 | 0 3SN ¥3HIOON ININd IVS A8 AILNISTAT INIWKINDT
= HIBNIY AN - aim 2 2 -3 ANINNOY 3d SV QISININ 19102/20/5e] €0 | 3H.1 40 NOILV3dO ONY SONYNILNIVA 'NOLLYTIVLSNI
WYHOVIQ ﬂﬂﬁﬂﬂé%&ﬂm_ M $S30084 e 0 OH| OH| SH INIWAOD M3d SV O3SINTH [DICE/ZOBO] #0 | 3113ivANIOv: OL'SI ININNOOA SIHL 40 350¥Nd L
| Q¥ j OHI BH] d LI 3SIN3Y [910¢/60/42] SO .
d1S INIAYIIN ﬂuM_;zm,nﬁsz FH ON3_| QIHO [N NOLLJOS30 NOISIAZY T A3 NIVHEH OL 3 O 46 O SINAN 387 NI SHILNO
— FSMREHIO | NO @>MN_ ONIMYHEA NMOHS ¥.1¥0 ONY SNOILLYII03dS 'NOLLYWHO-NL JHL
24 YANIVINOD NI GHDV'1d 38 OL INGWIINOT ¢ .
201-d0W OLNI DNIOO SINVNOINOD TTV | HOLOW dfld TVOLdAL
SALON ZH 09 *Hd € DVA 009
YOH NN L4 LYVLS
/Y 0096L-d
o2/l SdNId ININTAIT
LLOGL"AH SANNd
dINNd dIJ/ ALYIANEd OL dL)/ALVINYEd WOYA
1S i H 4 TTHE OrL0 10
i F
TR O 1108 DAl <C 08 _Cw,_J.« AT
H CH IS DA T \
o~ SNIVILL T LY
1896000 L VISO6LAD
00T6L-L
NVL ALVINEGD
R
-
B
2 |
3 m
I A b
— MO TAIHAO EN OL
AOYVHOISIA OL mm§ - 08 HOS DAd €
i DS OAd -
- — i D OTIHIAD
TNanTag 08 HOS JAd W€ O8HIS A T @ v
i
ACNSL0 3OS QAT
friza] INZA
v ' oaa
W0 ﬂw\u
!
1
&l H
HH
Fin (W $T1 9000 0) B4109-0
H
NINE0 v \%




L | [4 l £ | 4

(A0 huﬂ SLNRId 3TWOS LON 00 OH QH H dn i
NOILYAONNI O°H WO¥4 LINSSNOD!
S0 0080-100-54859N AVA/EN 912 T W= =y e Ty BT Y H| d ANIWINOD Mad N3LLIM SS3dX LNOHLIM 30V 38 TIVHS INSWNOOA SIHL
= 310 ne SR oH THE NGRS Had 40 351 ¥3HLO ON LNINd OIS AR 3LN3SId LNIWAIND3
k> 4 : 3HL 90 NOLLYI3dO ONY 3ONYNINIVIV NOILYTIVLSNI
- Qw._m._\wm_._m %M&fz@mﬁwﬁmr .u_ MMﬂuum_mm_OD % s 0 JH | OH | SH INIWNGD ¥3d 3L 3IVIMIOVS 0181 INSN00 SHL 40 350aund 311
- gy [ OH | sH] d Ling .
d1S IANIavITan o — [Brdav] ona | G [rewvua] NOLLSIH0S30 NOISINZY ; NIV OL 34 G 48 G SINNN 1 308 N SITLNO
.M._E Dwmm%‘www—..m._mﬁhj — Zo _w_>mm OZ _>><ID NMOHS ¥1¥Q ONY SNOILYDISID3dS 'NOILYWHOI e I

TF YENIYINOD NI d30V'1d 39 OL LNIWAINDT 2
1# YANIVLNOD NI 4HDV'1d 38 OL INTJWJINOT |

\ SAION INALSAS DONISOA % €01 ‘ALIMOTHIOdAH WNIAOS

QU QU ALION

UOLOW dNNd TYDIdAL

T o G RH IS Znkaw e 5 —_——
b g e ann T 00SE8-15
0SSE8-AH (
Ny ©
,—T_:o.z_ 4
_ 005€8-L
| 5 I ALRIOTHOOJAH
£15€8-D04
< SISER-AH —
HEDYVHISIMAd (NOLLINS)DAL |
TYIMALYIN ONIENT AT9IXA T ) e
| |
GEEAN ZL5e8-A0d
LSSETETTETEN i -
LW THI0MAH Ezl‘.,mu i [y £5568-AH e
\V4 a
R0

v v WHLSAS DNISOA NOLLONTOS % 0S ‘dIOV OTILID

uoneAouu] OFH AH LON

uogeAoul] OFH AE TS

L4LON
00L£8-1.8
 EEEEEEE—— o O
_ 00LES-L
_ €1L€8-D04 m DY JRLID
¢ SILERAH i
(EOYVHISIMAI (NOLLONS)DAd e
“TYIIALVIN ONIANL ATAIXA T § V| &

@RI ]

m 66L£8-AH TLLEBADd

<LLSWED = £ ﬂ

e
ESLES"AH

ALY JRLLD




L _ z L e B | v

ENT LEME SINRIGTIYOS LON 0 O'H | "S'H | “d'W |A0es 0L ¥i3W ALIGIBINL ATYA OMIOSTI OL QIONTIOS INTHA 310 OL TVE YNVL KNS 3ONVHO [9402/20/1 L] LO NOILYAONNI O
[*[0] 0080-100-62859N <\Zu AV/EN 912 - el i w v P gL OH H| o INIWWOD ¥3d SV GISIATY |9L02/20/6L] 20 | NILLIMM SS36X3 LNOHLIM 3avin o ors VoMol
noisiAT +ITANN ONWYHO s E ov | sH NSO H3d SY AISIASMIBTORIOREZ] 80 | *° 0 00 NS0 o sovwnsinmis Koy TvAS
§<ﬂm&ﬁ_u@ﬂ#zmmmﬁmzw S wmm%oomn_ = " D H | SH ANZAWAD? Had SY OISIATH [OIOZZOM0] p0 | 3L Sivuriov: o1 1 INIAR000 a1 46 3S0aung St
z . [oH"SH|d L7iNg SV G3SIATH |9102/60/12| S0 .
d.1S ANIAvITan Moutvasm | on3 | axHO Nmvydl NoudMosaaNoIsIAY 0 | HiTE Add NS OL 33 N A8 G SN 383 LNt SHLNG
il P e NOISIASY ONIMYHA KOS V1V QW SNOILVOHITH4S NOLIVNI0-ALZHL
T WANIVNOD NI QDY Td 38 OL INTINAINOT [ UOLOW dIN(Id TVOLIAL
SATON e A@
ZH 09 'Hd | DOVA 0Z1
LHVLS LT
Y
040N
\
g
] INHLSAS ONISOd TVOINIHO v
¢ ¢
LINHALSUAV ALINITVITY %ST WNIAOS 4d HAAXOIJAH
i S e e ﬁ_!iﬁ-._ Q°H AH LON Bl -y s
vosiRsou 1| AL IS .
LAION —IS
0Z508-4LS
H00508-d 10508-AH
0
— 005081
ALNITYSTY
| £1508-D04 _ - o
et i b S1508-AH
(IDYVHOSIDEd (NOLLONS)IAL] ¥ e
YIVIIHLVIAN ONIANL A T1dIXI T % A1L508-ASd VILEOR AR 14N
| w ” rp_w.w NM_W..
oSO AN 2Lso8-ADd { BessOAil FraabAn |
1 LIS 02L0- 100 - {00 el e———
al ALINFIYY TV d €S508-AH LN




L _ z | — v

133he ‘SLNRI 3T¥0S LON OO H | "d'W |A02) Clb BELS ALKCHERNL 3TN 80T O COONTION SATA 3U¥E 02 TIVE YNV dWNG JONVHD [9102/20/L L] LO NOLLYAONNI G%H WOMS INFSNGO
-L0D- ey o
0960-100-52859N AVA/EN 912 o E_utm__.ﬁu:—.m e Hl dw LINIWAOD M3d SV GISIATY [9102/20/€ 1| 20 | N3LLMM SSTUcXT LNOHLIM 30VW 38 TIVHS INSWNOOA SIHL
L T 20 39N ¥3HLO ON INI¥d GIVS A8 G3LNESTcTH INSWEINOS
e LN LNINWOD ¥3d SY AISIAJY [SLOZIL0NE]L €0 HL 0 NOLLV3d0 GNY JONYNZLNIVA ‘NOLLYTTYLSNI
T 0 Hl dw ANIWNOD d3d SV A3SIAIN |9102/20/80] ¥0 3HL3LVLIOYH OL SI INJWNJ0Q SIHL 40 350dHNd 3HL
HI dW 11IN8 SY A3SIAIY 81 LE] S0
e s NOILYAONNI O°H 40 ALNIdONd FHL
d1S IANIavInan mM_\smwnmmaz IO [Naved] NOIL¥0S30 NOISIAZY vl L) NIVINS OL 3 GNY A8 O3HSINANA 30V LN SIHLNG
SISO | NOISIATY ONIMYYA AWICHS V1¥C O SNOLVOHIO348 NOLLYNE0 ML

AdISLNO OLINTA TIV £
WFAQD HLIM NV ONIATIOH 4DdN1S T
101 OIY OLNI ONIOO SINVNOJNOD TV |

SELON

ZHALON 00096-L
JINY.LONIATIOH 30an1s

WIMOTE 30dN'1S WO

<_Tismrim ]
OTHOS TW0ESS S P

IV NOLLY¥3Y 90aN1S

— i £220 1l
OT'HOS “T70£8S W€

1NOMNONMAUL ADANTS

UYHLYM QINTTAOS

04 JNNS OL

1.LHS 01107102
LNV

08HOS DA ¥ NOLLOAS

JAdAVI'ID

o KOS
OAdUYVATY

HATVA HOLIMS LYOTd

WZ/1-1
6P096"AH.

8 ¥ 1 T dANd SYAVSYI NONA
A A g hu 08 HOS OAd .T. T LG OPL- 103 O
‘H‘_.h..r i pan 08 HDS DA T .
Do SYym

\%

\ NN SYAVSYY WO¥A
| LHS ORI
SVAL

08 HOS OAd WT




L [ [4 | € | 4

bR ddang SINRid 3¥OS LON 0O wv | gl gs 3SY3T13M TYILINI[9102/90/€L] 00 "
f——1 NOILYAONNI O°H WOM4 LNISNOD
€0 0010-102-€2859d i LINO G3ZINENIVIN e e e Ny oy g s | 10| 4311800 55323 1OHLN SOV 36 TVAS INBANOOOSIHL
M W VI I8 00 dMm NeAoLLY R TR [Z07] 405N ¥SHLO ON iNid OIVS A8 O31N3SS M3 LNFAINOI
= 3HL 40 NOILYH3O ONY JONVNILNIVIN ‘NOJ LY TTVLSNI
WYHOVIA NOILYINIWNYLSNI B SS3008d Wyl dad|gs] d ] IHL IUVLIIOV 0L $1 INFWNIOT SIHL 40 380dNd 3HL
W3LSAS 334 ¥3LVM MV INIAYITIN NOILYAONN) O°H 40 ALN3AOMNH FHL
ISMYIHLO joniav] 268 T ou v NOUJRIOSIA NOISIAZY | I T NIVIV3 OL 3Y ONY AS O3HSINNNA 34V LNId SIHL NO
uu GISmuanio NOISIATY ONIMYHA NMOHS V1v0 ONY SNOILYOII03dS ‘NOLLIeK
ANTVA DNLOTTI TYOTAL AOLOW dW(d TYOIAL
WOLDALIA AVH1 UHLYM ‘€ 06 | A009
v 1# WINIVINOD NI 490V Td 38 OL INAWAIINDT T 2H 09 ‘Hd | DVA 2.@
101-4DW O.LNI DNIOD STYNOIS 1TV 1
STLON v
WO N LT LHVAS
: 0 —— = songmacil (T AR LON
QANNILNOD «§ T .5.0 —_—————— e — —_—— —_—— _—— —_—— —
i €ALON
Aoct
a1
_ et E—
\v4 ql MOTRITAO/NIVHA
8501 |
YS!
L NER dWNd DAL OL
2 ————— e
g €00201-d MSET01-AH CIESEED i 1" o —
\% SANOd YALYM MVY EEZ d
IS 1A aL§0i-ad \
\Y 8L00L-Al | v
G— o}
08 HOS OAd o£
SYILN SOANIAVI OL  92201-ADH 66201-Ad
L LHS 00v0°100 > E e 08 HOS DAd WZ |
ALY M MVH v FLTo "
oaave|
A0ZL i |
T
o m v o
00001-L
v L ey M SINVLIOVIOLS
VNI HILYM MVY
WEW 0T
00010
AWOSNAS ALIGIEINL WO
v | LHS 00%0-100 H h
- —
wan |
i "/ |
HNI'| AHH T8 YOSNES
v %_u WO¥L 10001-Ad |
Lol M it —
WALYA QALVIYL OBHOSOAdAE oy WALVM MVY
V' zaion
AEnNLINGD i P L - - — e s=aea i




pio v REEHS SLNNA 3105 LON 00 v 3Sv313x TvLLNI |9Loz/9o/eL] 00 OLLYAGNAI 07T NORH INGSNOD)
€0 00¥0-102-€.859d VIN e s mon| AR ones sy o aGpoTroU v | au d SLININWOD H3d SV |9402/90/62] L0 | N3LLum SS34dX3 LNOHLIM 30vA 38 TI¥HS LNIWNOOA SIHL
| Noising FANON ONIMYA, 308 LINN QIZIYINIVINOD d1m 2 s LICHEACLY v ou 4 STNIAROS dad 89 Gaain 9102/ 0/se] 2o ] 90 357 25HI0 ON INiid GIVS AB 031353234 INSaIND |
Er oof e - 3HL 50 NOILYH3dO ONY JONYNILNIVIN 'NOILVTIVLSNI
§<mo<_m hmﬁ«_m‘wﬁam__%w_m @ meoow_n_ E e 0 v ay d 1IN SV [SI0ZMABA] B0 | 1 511MI0vS 011 INSWNO00 SHI 40 FSOMa 3L
= Sramy NOILYAONNI O°H 4O ALN3d0¥d IHL
ANIAVITIN mw_smwnmm.e. anddv | ong | oo Jhwvad NOILJIHOS30 NOISINGH | 7 0 FET NIVIN32 OL 38V GNY A8 OZHSINHNS 30 LN SIHLNO,
L) SO0 NOISIATY ONIMYYA \AGHS V1V OV SNOIIVOHIO45 NOIIVASONI L

v

[# YANIVINOD NI 43IV Id 38 OL LNIWIJINOA
101-dOW O.LN1DNIOD STYNDIS 11V |

STLON

— UONBAOUU[ O°H AH LON

SANNNO) Y — —

GoneAcuu] O°H AR Y

AIS10v-AH

SLINN AN OL

o | LHEO160- 100

08 HOS DAd .C

WALV QIAALLA

6020v-AH

SINV.LADYAOLS
AFLYM MVAOL

<L LIS 001103 _ ]

v QAAFE G5
(W

LLEh)
N

SUALA IDATHLAYI NOUDIA |

| 9 0008
:h J
'_ 05 101
y

|

v

b-AH

08 HOS OAd LT

SYALTL ADAIELAYD SNOUIIN §

V' zaion
SANINO) M — —

HILYM GIAFLTID
AR % v
SOV Lom]
\ \V4 @ 2di0001-0 X i

T v Y edwaoro

V] | v }
H
i

NS0
]

SN NOUL

08 HOS OAd .T SILVA VY

2440690

| 1HS 0130~ 100

— — —————PSININOD

— — —————PSINIINOD




L _ z | £ _ v

SLNRid TT¥0S LON GO WY d 3SVIT3 TVLLINI[9102/30/EL] 00
L e B

Lo L L3AME

0080-100-€2859d
HIAANN DHIVHO

WYHEDVIO NOLLY INSWNELEN ¥ S53304d
QIONZTOS X31dNA - SAIMS ONISOa

NOILYAONNI O°H WO LINISNGO

NILLFM SSIHXT LNOHLIM JOYW 38 TIVHS INFNNDOA SIHL
40 35N ¥3H10 ON INId GI¥S AS G3INISTedTY INIWAINDI
3HL 40 NOILYA3dO ONY JONYNILNIVIY ‘NOLLY TV LSNI
FHLILVLIIOVS OL I INFWNOOT SIHL 30 IS0Nd FHL

LINN AIZI¥ANIVINOD d.IM

=|=|
<|<
o
e |zl
[N Lo
2z
=
r4
it
<
3
o2
|7
L
s
H
215
N [©
14
I
0
|2
<<
g
5
I
3
8
3
2

ANIAVIT3In

zoc«soz;of%ixu%mnwxw
an = QAda| ON3 | axHD [nmvaal] NOILJI¥OS3A NOISIATY NIVW3H OL 34 ONY A8 GIHSINENA 3V LNINd SIHLNO
3SIMYIHL

NMOHS ¥ 1¥a ONY SNOLLYDIJI03dS 'NOLLYWHO !
Q310N SS3WN NOISIATY ONIMYEQJ Fion)

WUOLOW dWNd TYOIdAL
Q U MANIY.ANOD NI AF0Y'Td A9 OL INFWAINOT T

0
101-dIN OLNI ONIOD STYNOIS TTV [ 7H 09 ‘Hd L DVA 021 mw-:ﬁ
SLON bl

5
a33ds

NEE. NV
1EVISITIVA

0006818
X
It ALNOTHIOIAN NNIa0S
YV zai0n WHLSAS ONISOA % 1 ‘ALIYOTHOOdAH WNIAOS
Junk i by (411 AR QINS = == = == 5
0BHOS OAJ L1 Eridann setes LS
HOOI68-d H0S168-AH Y00168-d YOS 168-AH _ .\/ i S~_.rm_.u>: ﬁﬂw& c‘JuM
_ ._ o)
| 3 v
i -
w E1163-D04
(ID9VHOSIA) dd (NOLLONS) DAd v
| CIVIIALVIN ONIFNL 3 TdIXATA Sucsan |
| ANLI6EAS T sﬂ[)l\;l\r{\ 5
66168-AH 2L168-A0d LA
E%?m LN ot % W 08HOS OAd W2/ T
| VE15 |
] | \% efw%c | [
d a




[4 | £

| ¥

Lo L C133HS

€0 0160-100-€2859d

NOISIAZY HIBNNN DNAYNG
WYHOVIA NOILYLNIWNYLSNI ¥ SSI008d
SLINN INJWLVIHL AN

VIN
‘37v0s|

31LIL

LINN G3ZIY3NIVLNOD d1M

ANIAVYITIN

SINRid IVOS LON 00 Wyl ay

+ eeumo| BEECS spnes np ausus o stpmro [T Ty

S TIRR uopeADuL)

o

SINIWWOD ¥3d S¥ QISIAIY [9102/20/5¢)

=
=
=
e
{zh el (72 (72
o
=|zlz|=

3SvaT13d TVILINI[9102/90/€L| 00
SININNOD HId SV OZ/90/87

NOILYAONNI O°H WO¥d LNISNOO.

NILLIMM SSIHdXT LNOHLIM FAVI 38 TIVHS INIWNIOA SIHL
20 | 20350 43HL0 ON IN¥d QIVS A8 OINISIudZ LNINAINO3
3H). 40 NOILY3AO GNY JONVNZ LNV "NOLLYTIYLSNI

17INg Sv |9102/80/60] €0 IHL 3LYLNIOVA OL SI INFWNOOA SIHL 30 ISOIHN IHL

NOILJIHOS3A NOISINSY

NOLLYAGNNI O°H 40 ALHIOH FHL
NIV OL 35 ONY A8 T3HSINNNA 38V LNINd SIHL NG

& ]li[“@
e Thdav| oh3 | oars
3SIMAIHLO

Q310N SSIINA

NOISIATY ONIMYHA

NAOHS ¥1vQ ONV SNOLLYOIH03dS ‘NOLLVHONI FHL
310N

1# ANIVINOD NI QEDV'1d 38 OL LNAWAINDE

NNV.L LY MVE ANV SNIT INTANOULSNI NIFMLEE ONIENL A0 W/t
101-dJN O.LNI ONIOD STVNOIS TTV

ONINOISSINWOD HO4 NOLLOINNOD AYVIOJWAL

—amw

SALON

o) (' A8 TON

SANV.LADVIOLS
HILYM GILVIIL OL

wonerdudl TR A ADIS @

—_— — ——————Pp aInNINeD

SdNd DNISOTG WO

< Thismrioo } {4

WALVM QILVIEL

V' vaion

OLHOS SSO1€ .1
Q000L6-AN
azso16-AH ALSOI6 AL
o IO F
08HOS JAd L 01 HIS 5391
]
L {[STHRYY 1
T ZH09 ‘Hdl "DV A 021
===t HALNTI WNOD A AITTONINOD
AN
v ALISNAINI
200016-A0
TS016-AH Ig0leeAd
V zaon o——0
08HOS DAd OL'HOS SSOLE |
i
i |
] ZH09 "Hd1 DVA 021 ..m
~=={MAINED WNOD ANf=1  HATIOUINOD |=
(AL B ] A
invd ALISRALIN
08 HOS OAd .2
H00016-A1
475016-AH HESO16-AA
—D—DO0——
[CEETE O HOE SS91E .1
7H09 Hdl OVA 021
HALMAD WNOD AN AITIOYINOD
- AN
Luvd ALTSNALN
OLHDS SSOLE . [
VOO 1L6-AN
VESDT6-Ad

08HIS DAd Wt BIHIESFIIEL0

&-__,. ZF109 “Hd | "DV A 0Z1
ﬁ FIN3D WWOD AN AFTIOUINOD
AN

<__| LHS 0080-10.3

L0 THIOIAH WNIAOS

J0S016-AH

€0S016-AH

WILSAS
NOLLY LA WO¥A

08 HOS DAd W

—_—_— —_— = —— P amuND

| ¥




€0 o T oh%mmﬂo e oson Wikl spwarvostonoa[ e v y 35¥37134 TvILINI[910z/90/6L] 00 S
- - sy swumnod| 2252 e ey v | gy d NILLI¥M SSIMdXI LNOHLIM 3OVI 38 TIVHS INSWNOOA SIHL
NOISInTN e s 30 LINA @3ZI¥3ANIVLNOD dim 4 g uopeAoL v o i TR SRReAMANNO0 M3d SYISIOUIREL L0 § 13 sead Lo i 20 28 T e
-- - | oo o - 3HL 40 NOILYH34O ONY IONVNILNIVIN ‘NOLLY TIVASNI
WYHOVIA NOILYINIWNHLSNI ® SS300dd WE o v | ay d 17108 SV |9102/80/60] EQ 3HLILYLITIOVA OL S| INTFWNJ0A SIHL 40 ISONd FHL
W3LSAS NOILNAIFLSIA Y3 LVM AILVIHL I .
ANIAVITIN & OAddv ] ON3 [ avHo [nuvad] NOILJINOS3A NOISIAY | T ) NV 0L T O 46 OIS 83 1N SHILNO
- JFsmano NOISIASY ONIMYYA WACHS V1V3 OW SNOIIVOLIO345 N0 R L
(Q4A HLIM) YOLOW dWNd TYOLIAL
UOLDULIA AVTTHILYA S § \7 2409 T £ DVA 009
HANIVINOD NI A90V'Td 46 OL INFAJINDA ¢
# AANIV.INOD NI 4DV Td 94 O. [ANAINOA €
10(-dON OINI ONIOD STYNDIS TTV
ATHLIDOL AIINIT SIS NI SUNVLS 1
H
SELON H TTHVIAVA
SSTO0UL WOMS
v SIAILAY. IE e I
VOH NN LT4 LAVISAdS  did TYNDI!
 —
"
MOTIITAO/NIVIA _ —
| 3] SALON
H00266~d 1 —
@ SdANd NOLLNHILLSIA B 637766-AH
R A0TL WALYM QALYIHL
5056 o 1 B
. € "
GIST66AH HIST66-AD ars *
| » . v
| | 5@ 81066 AH |
| [ o sond
A | \% |
L7/ e
LLT66"AH VEZIbe Al
410N
NOLLOSRILSIA O1 I et 08 HDS DA WE visoran  vigernd | G H
 — —2 o
WALVA QALVIUL FLT
mrm_q.U Bl |
10866-AH
| | A H |
Iu‘,_. DA ¥ v 00066-L
Pow o] o SINV.LIOVIOLS
17 YILYM ELVHEL
WA
WAMOHS AONIDNTWNG OL v uaAn

ATLY M AILVIHL

V' yaion

Q £ 410N

S.LINN AN WOYA
| LHS 0160-103

WALV AILVIYL




v

140 [ 133HS
610z "0E INT STHONI NI 38V DJllaimal
= Py oUW 2603 0oUBY IN3NOD NALUSM LNOHUM Q3000088 30 3503 |~ SOITLO S
s sworsno 38 JONNYD ONY DUBIVOU 40 ALNIAONd FHL ST NOLYWAOINI SHL
7885061 21njoA 81603 0oUBY sl0z/8/87]  WN 7 10D LY F XK
Tatnmzsrou swworou| ownousy | avomomsw | wowswm | sscm o R
- INoADY wayshs — Hing sv el SIONVATIOL TWAINID
|2qe| Suiuem yseyy e -
206-d ¥06-d SIOOA NJVE JANIVINOD Pallo-uo
Al : -
dWNd ONISOA ¥IWATOd dWNd ¥34SNVAL [e213RWOINE S| 2UIydRW Sy} :]aqe| Sujuiem
s|age| uoiaajoid Suueay -
i W3LSAS .WZ:MW@ 3NTOA (4839p 0T =< saul|) |aqe| @2e4NS 10y -
206-3NL OL AYMNVYW Sy35e] suy JSrem/ae -
ANVL ONIXIW d3WATOd s|age| aul| Ja1em -
VIV IOVIOLS s|aqge| aul| Jie -

,
— /.
WM CléLH
REINEL]
.%m_oo@

NVW 378n0a

£06-d T
VRV 4O "

dWnd
olésaig ONILO3TIOD Sanos

C06W

JIXIW JIWATOd L06-3NL
D JANVLILVALTH |¢
Wi /lagn HEN
/

I S
L1629 W
393VHOSIa ¥IMON8
¥IMO18 S13INVd 33IMOd NIVW SIAINA JOLOW
2 TOYINOD NIVW
(ST3NVd ¥3aNn)

JIWIOSSNV AL

D— YA
EINEL]

W]

(y00a Nyve NI)
QOOH NIVY M
JIANOT INIA

NIvya.y
M dWNS

S|2ge| UOI3UIP MOJ) -
s|aqe| walsAs piepuels essaimau

‘suoisuswiIp
@jeula)e alinbas Aew sapod [ed0o]
*SUOND3UIP ||B Ul 9INSOPUS uey) J98ue|
2T 1589 1€ 3q ped SPUaWWOIA BIIAIMAU -
*8u1Za31) WoJj 100|}
ayj juana.d 03 aseq ay) punoJe 3jing aq
1SNW LIS B ‘pa3eA3)|a s1 Sulp(ing ay3 aiaym
‘S91eWWI[D J3Y1edM P|Od Ul SBU
‘uone,
Suipjing Sulnp ApeaJ [eliaiew Sulwwiys
aney asea|d ‘Aj@aiy uado 01 sio0op mo|je
01 }IS UO pawiwilys aq 03 paau s3ulp|ing -
-uawdiys Suninp padewep
10U 2Je SJ31aW Aunsua 0] pauasoo| Suidid
ssa204d ay3 Ul suolun ay} yum paddiys aq
[IIM S1933W JWLI SB UINS SI313W MOy BUIOS -
‘payaelie spooy yium diys Jouued “a)s uo
Pa|[eISul g 03 PIBU SPOOY JIANO| PUE UEBY -
+%S9ION SUIUOISSILIWOD 4 4

'9INS0[2U3 3Y1 JO S3PIS Y1 ySnouyy
apnJjo.4d 1eY] SUOIIAUUOD [[E SIPN|DUI

142 °,Z0T ! Buiddiys 40} YIpIM Wnwixeuw -
*s|1ds J91eM UIRIUOD 0} JOO|} Y}

ui sajoy Aue (siaysem yum) |eas pue 8nid -

‘|aA9| J0oj} 1€ JeISOW Ry} Suneay a1edo) -
‘[an3] 8ul192 18 Uonedo|

153UIEM 9] Ul 183SOUWIBY] SU1|00D 31830] -

++S910N UOI1ONIISUOD “I9|F/YIDN 4 4

*Bulp|Ing Se awes ay} aq 0} JN0j0d JOOp -
2 PUE S|[EM UO UOI3R|NSU [BWIBY} -
*S19ANO| BPISINO

pue suej Suip|ing usamiaq Sune.s |jesul -
“paledlpul uoneso| 1e dwns |[elsul -
%%S9I0N UOIIINIISUOD |IAID 4




hraava

[

e Mt

jop)
NOISUAY

uojeal

102/£0/05

MIIAZY ¥IWOLSND %04 | 10V

DJJaimsu

woreLRMEL MM,

uogeal

102/30/2

NOLLNAOYd ¥04 | 108

(OHd

e

uogeal

102/60/x

e
ing sy 9AS A9¥ YQYNYD

e 0 31 0N QY i e £
¢ 7 5 7 s
s | s aws
21Nj0A 21683 0IUBY an3od1
saully 3|be3 ooluby NOLLYOOT ONY JULL
ANOLSTD 885061

OI¥YINO TINDOYE
AV VINYOSITVO T62T

ON 108

SIUON

T3SS3IA NOGYVD 3SVHA-YOdVA - DdA
YOLVdVd3S AINDIT/IOdVA - STA
JINVL - JINL

YOLVHYIIS YILVYM T3S - SMS
YOLWHYd3S 110 T3S - SOS

YINV.L 39VYOLS LONA0YUd - LSd
¥3ZIAIXO - XO

YOLYAVAIS YILYM/TIO - SMO
QT04INVIW - Q4W

T3SSIA NOGYYD ISVYHA-AINDIT - 2d1
A3TIEAY3LTHE - 14

aDis YO "¥ITIVYL ‘ONIATING - a1
YIddIYLS W1V - SY

JWLL NOLLNILIY DTINVYHAAH - LYH
H1d3a ¥3LVM 3aIS - AMS

JARYA AONINDIYS FIGVIIVA - GA

T13NVd T0YLNOD WOYS LNdLNO DOTVNY - m

713NVd TOYLNOD OL LNdNI SOTVNY - m

WYYTY NMOQLNHS WILSAS ONISNVD LNdNI WLI9IA - @

WYYV ONISNYD LNdNI TYLI9Ia - @

T3NVd TOYLNOD OL LNdNI WVLIOIQ - @

LNIWNYLSNI ONILYOIANI - O

INIWI 13 108INOD
VNI GIHISSYTONN W3LSAS GILNIWNALSNI
“JOLVNLOY "43AIIA ALIVS ‘SIXV-Z | NOISNIWIQ ‘NOLLISOd | 7 |
SIINIA AIVIIIXNY SIXV-A [3ON3534d ‘3LVLS INIAT | A
GILISSYONN
QILISSYIONN Q3LISSYIONN | ‘S30IAIQ AMOSSIOOV SIXV-X Q3LISSYIONN | X |
3604d TEM 30404 "LHOIM | M |
. ¥INN0T WNNDVA ‘SISATYNY
Y3dWYQ IATVA WDINVHOIW ‘NOLLYYEIA | A
NOLLONNJLLINW NOLLONNILLTNW FIBYIIVALLINW | N
LTWSNYL FYNIVHEdWIL | L |
dOLS |_QIONZ10S 'HOLIMS JNEET ZON3NOT¥ 'a33dS | 5 |
NNY [eREN] NOLLVIOvY | &
SZI1VL0L ILVOIINT SZIV10L 31VEO3INT ALLLNYNO | O |
STIVINEN | (NJINNODISIL)INIO TWNSS38d | d |
N3dO NOLLOTY 1534 ‘SO0 0
GIWFIINT F10a1W G3719010W FOLINOW | W |
MOT THOTT RE/ERN N
NOLLVLS 108INOD FONVHD 0 3Lv8 IWIL FINQIHOS IWLL | |
NYD5 ¥IMOd | €|
SIVOIANT INFHEND [ 1|
HOIH aNVH aNVH | H |
IO1A3d ONIMIIA
'39NY9 ‘SSY19 (E)sw | 9 |
OLLvy 31V MOTd "MOW | 3
INGWT
AYVWIdd "OSNIS 39V110A | 3
NOLLVIASQ TVIINS33310 " SONIH391a a
3501 J04INOD 104INOD Eiel el
NOLLSNAWOD ¥aNdNg | 8 |
WYY SISATVNY | ¥
REIEEe] NOLIONTH NOLDONNS JTAVIEVA
NOILLONN4 3JALLOV/LAALNO JAISSYd/LNOAYIY YIHIAOW TIGVIIVA ONLLYLLINI/QZANSYIW
S¥ILII1 ONIGIIONS ENER RS

SYILELINIAT NOLLY.LNIWN:

ILSNT

- ¥313W MOTH ¥3LYM

- ¥313WOL0Y

O

- TINLN3A

ﬁv -38NL LOL11d ONIOVIIAY

= ¥313W WMOTH JLLINOVIN
-¥010na3

- ¥3IONVHOX3 Lv3IH

- SNI4 ONIT00D 3AISSYd

- Y0SSIUdWOD ONILYOOUdIOIY

- YOSSIUAWOD INVA-AUYLOY

- diNd ONIY-AINDIT

- ¥3IMO8 ¥V3aNDT

- 4IMOTE MYT1D-AUV.LOY

- 43IMO18 LNIW3OV1dSIA-IALLISOd

- ¥3IMOTE JALLYYINIOIY “IYONIIIINID
= diWNd NOLLD3CNI-TYOIWIHD

= diWNd ALIAVD-3AISSIHO0¥d

= dWNd TVONIIYLNID

ANIWIdINDI

SS3¥d ¥ILTH

N3FUDS AYVLOY

LH9I LI10IA V1IN

AT8W3SSY ¥IAVYdS 90T ON

tyy

3113SSYO ANVIGWIW

I

YILTH/INIVILS

8

AT18W3SSY ¥3SN441a IV

QI HLIM )NV.L dOL N3dO

L J
JINVL dOL N3dO

YNV dOL d3s01D

AINIWIdIND3I

JINVL WOLLOS8 T¥DINOD "Q¥VANVLS

SINV.L ‘WNYA 39VIOLS LONA0YUd

¥3z1d1X0

13SSIA NOGHYD

W31 ove

U

YOLVAVd3S AINTd T3S ‘AINDIT/H0dVA

-
YOLVHVIIS YILVM 110

Y3ddIYLS UV

O

=1
AINIWIJIND3I

- ¥3LTH /M YOLVINO
W - ¥OLVIN9IY UNSSTAd

- ¥IONIIS Y3

BA

=

z

z

= Y317 3LVINDLLAVd

- Y317 ONIDSTIVOD

- Y317 IN3FIOSaV

- NOINN

- ¥30NaY

- NOLLD3INNOD G3ONVH
= NOLLD3INNOD I181X31H

uZ+U

= NOLLD3INNOD XJ0TWYD

A

— - 3ATVA 430134 WNNDVA
- INTVA 431734 FUNSSTUd

- 140d 31dWvS

- YINIVHLS IAM

s DY T

= INTVA XOIHD ONIUdS

= IATVA HD3HD ¥3dYM

Y

= INTVA XO3HD ONIMS

- 3NTVA A4¥3L1ng

- INVA QIONTTOS

- INTVA 3A1S

- 3ATVYA 31033N

- 3ATYA 38019

- INVA 3LYO

= 3INTVA Tve

eX L X XX & /
HX K XX K 7/

ON
ONIdId ANV SIATVA




ev

EEEETS Lo O 7 221 50 L3088 HLS) Q) 05 st - o0 1 -
| P ] a Dllaimau 005z s S0 2 e s e s

s | i o wowal — 102/£0/0f M3IA3Y ¥INOLSND ¥4 | TV o euamA MM depe afeua) paoioju-21 2q 1 SIoYiepe PoPeRu) hd R} [V -

135 s IS4 & 1980 Sou1 12 U0 5 Shd 251 300 00 -
WHovIa voreal_[5102/8072! NOLLONdOYd 404 | 108 ANoKd < 1o A e e S e a0

23nj0A Bi6e3 0o1ubY NOLLY.NIWNYLSNI ONY SS300¥d o Brozieore s 5 948 A9 YOO e oo s

saully 9)6e3 oouby ANOLLYDOT ONY 31LIL OIYYINO ITIIAND0YE

AV VINSOTIVO 1621
OIS +88506T

“weibep oy uo paUPRs 5 24 01 51 BUIdd PUR S JO SIRURIEN -

“SiaU e pue 210j2q SHOQ PUB 5391 PloAy "SI aye 2did 145eAS J0 2Q € PUR 2102 20K 16IRS Jo 2 § PG TR MDY I 101d -
e o ase sonen d se i - -

SOV

ON 10

sios 920
e

7 s€20

| ¥E20

,
!

= S 0w

.

o)

szz0

220

20

Lo/

1220

)

oezo

[e] (0] v

|

NoLG0 6120

ML 5005

Nl

=

8120

120

oz

e 120

120

€120

e E_w_

w2 (1]

m )
&=l

o

e

120

2

orzo

6020

Y0085 = VW TION
oS S50 L0z0

NI ¥3LVA
318v104

s

s woons

A TN0T VOGN NOTHOVE - 3 NowD 100 21 04 Gite

Baant - noanosia

nog sansy 7
e, ' 3N SV ‘NOLLIG3 9107 028 VN = NOLLVDHISSV) V3UY HILSAS
oonane SQTI0S AYQ /i IN3LNOD SATIOS %ST @ AeP/c W 570 = ONRALYAIA HLIM IWNTON SYAM

oGEL TS (460 0 W1 ') ASP/EA S = (40W) MO ATV HAIXYH

ARV SHLLINVIVE NOISED dLMA
s/ N

o 100 HOHISIONIG 9 W B = GO MOV WIHINIK et 0 11 4 SN0 Y5008

CLLPMARINI 5 VOLLIG3 9102 028 Ve ¥3d 51 VY 0 S%u




	appendix design.pdf
	65-460-210-200_R0.pdf
	Feuilles et vues
	460-210-200


	20C1131-C01-000101 (PIDs)_S2.pdf
	Sheets and Views
	20C1131-C01-0001-01

	20C1131-C01-0800.pdf
	Sheets and Views
	20C1131-C01-0800-01


	20C1131-C01-0790.pdf
	Sheets and Views
	20C1131-C01-0790-01


	20C1131-C01-0750.pdf
	Sheets and Views
	20C1131-C01-0750-01
	20C1131-C01-0750-02


	20C1131-C01-0740.pdf
	Sheets and Views
	20C1131-C01-0740-01


	20C1131-C01-0720.pdf
	Sheets and Views
	20C1131-C01-0720-01


	20C1131-C01-0110.pdf
	Sheets and Views
	20C1131-C01-0110-01


	20C1131-C01-0110.pdf
	Sheets and Views
	20C1131-C01-0110-01


	20C1131-C01-0720.pdf
	Sheets and Views
	20C1131-C01-0720-01


	20C1131-C01-0740.pdf
	Sheets and Views
	20C1131-C01-0740-01


	20C1131-C01-0750.pdf
	Sheets and Views
	20C1131-C01-0750-01
	20C1131-C01-0750-02


	20C1131-C01-0790.pdf
	Sheets and Views
	20C1131-C01-0790-01







